o RICOH COMPANY, LTD.



September 15, ‘88

EXTERIOR

1.




1. EXTERIOR : September 15, ‘88

1&?:" Part No. I Description g;::mgi; I:lie.x Part No. Description 2;::,,,5?;
1 C201 2415 Master Eject Box Door 1 100 0573 0040E |Hexagon Headless Set Screw — M3x4
2 C201 2417 Box Door Sheet 1 101 0803 0017  [Knob Screw - M&x65
3 €201 2435 |Master Eject Cover 1 102 0314 .0080Z |[Philips Pan Head Screw - M4ix8
4 C201 2437 |Master Eject Sheet 1 103 0801 1004 Screw - M4x4
) C200 3153% |[Original Tray Collar (SS810) . 2 104 0344 0080D |Philips Truss Head Screw - M4x8
6 €200 3158% |[Criginal Tray (SS810) . 1 105 0314 0080D |[Philips Pan Head Screw - M4x8
6 €203 3075 Original Exit Tray (SS830) 1 106 0323 9100Z {Philtps Sunken Head Screw - M3x10
8 C201 3023 Right Bracket - Original Tray 1 107 0434 0102Z |Tapping Screw - M4x10
9 C203 2752 Operation Panel Cover 1 108 0965 4010Z |Tapping Screw W/T Flat Washer - M4x10
10 C203 2431 Rear Bracket 1 109 08902 5149 Philips Pan Head Screw - M3x3
It €203 2430 |Rear Cover Bracket 1 10 0354 0050D |Screw - M&x5 A
12 C203 2756 Rear Cover 1 111 0434 0082W |[Tapping Screw - M4x8
13 C201 2462 Decal - Original Table 1 112 0951 3006Z {Philips Screw With Flat Washer - MIxé
14 A006 1327 Left Cover Cap 1 113 0965 3010Z |Tapping Screw W/T Flat Washer - M3x10
15 €203 2417 Rear Cover Cap 1 114 0343 0060D |Philips Truss Head Screw -~ M3xé
16 C201 2428 Paper Feed Cover 1 115 0314 00602 |Philips Pan Head Screw - Mixb6
17 C201 2431 Support Cover 1 '
18 C201 2706 #° [Front Cover (SS810) l
18 C206 2706° (Front Cover (SS830) 1
19 C201 2423 Front Cover Sheet - Right 1
20 C201 2456 Front Cover Sheet - Center 1
21 C201 2483 Lower Hinge - Front Door 1
22 C201 2715 Decal - Replacing Drum Unit - LT 1
22 C201 2717 Decal - Replacing Drum Unit - A4 1
23 |Cz01 2485 [Hinge Bracket 2
24 €203 2755 |Front Door 1
25 C200 2434 Micro Switch Actuater 1
26 C200 2432 Magnet Plate 1
27 C201 2481 Upper Hinge - Front Door 1
28 C203 2731 Decal - Master Eject Open 1
29 C201 2424  [Front Cover Sheet - Left 1
30 5054 0536 Magnet Catch Ass’y 6
31 C201 3020 Left Bracket - Original Tray 1
32 C201 2427 [Key Counter Cover 1

*This part number does not apply in U.S. 3



September 15, ‘88

2. FRAME




2. FRAME September 15, ‘88

'

[:z:x Part No. Description g;;:mi?.; lr&ie‘x Part No. Description gs;mgi;
1 C203 3037 [Slide Rail 2 35 C200 2232 |[Drive Shaft 2
2 C203 2091 |Front Shaft ] 36 C201 4533  |Drum Stopper Spring 1
3 C203 2092 |Roller - Front Shaft 2 37 C203 8074 [Harness Stay 1
A C201 3004 % |Stopper Stud (SS810) 1 38 5501 4719  |Rubber Ring - Stopper 3
4 C200 3007 |Lever Stopper (SS830) 1 39 C201 4604 Drum Rail Roller 2
5 €203 2117 [Right Grip - Paper Delivery 1 40 }C203 4506 |Stopper Base 1
6 C203 2085 {Right Fixing Plate 1 41 C201 4532 |Drum Stoppei Roller 1
7 C200 3006 |Stopper 1 42 C201 4531 Drum Stopper Pawl 1
8 C203 2120 |Right Grip - Paper Feed 1
9 C203 2020 |Right Bracket — Operation Panel 1

1C C203 2096 {Bottom Stay Nut 4

I €200 2005 |Bottom Stay 2

12 C203 2026 |{Lever Bracket - Paper Feed 1

13 C203 2015 Bracket 1 ‘

14 C203 2055 |Left Grip - Paper Feed 1

15 €200 4520 |Lock Pin - Drum 2

16 C200 3716 |Cushion Shaft 1

17 C203 2041 (Left Fixing Plate 1

18 €203 2052 {Left Grip - Paper Delivery 1 100 0314 0080Z |Philips Pan Head Screw - Mi4x8

19 C200 3956 |Middle Lever Spring 1 101 0713 00508 |Hexagon Nut - M5

20 C200 3953 [Middle lever 1 102 0434 0100Z |Pan Head Self - Tapping Screw - M4x10

21 5403 2075 |Stepped Screw 7 103 0705 0040B |[Bushing — 4X5mm

22 5054 0536 |[Magnet Catch Ass'y 1 104 0315 01202 |Philips Pan Head Screw - M5x12

23 C200 3957 |Lower Lever Spring 1 105 0801 1004  {Screw - Mix4

24 C200 3954 |Lower Lever 1 106 0951 5030Z |Philips Screw With Flat Washer - M5x30

25 C203 3509 [Upper lever 1 107 0805 6009 |Rubber Fuat

26 C203 2016 |Left Side Plate 1 108 0807 3083 [Washer

27 C203 4505 |Drum Stopper Ass'y 1 109 0314 006GZ |Philips Pan Head Screw - Mix6

28 C200 4528 |Plate Spring - Drum Rail 1 110 1106 0554 |Locking Support

29 C203 2023 |Left Bracket — Operation Panel 1 Il 0434 0080Z |Tapping Screw - M4x3

30 C203 2093 |Shaft ] 112 0951 3006Z |[Philips Screw With Flat Washer - M3x6

31 C200 3125 [Clamp 2 113 0805 6009  |Rubber Foot

32 C203 4502 [Drum Rail Stay 1 114 0720 0050Z |Retaining Ring - M5

33 C201 2404 |Operation Panel Bracket 2 L5 0622 0250E |[Spring Pin M2x250

34 C203 4073 |Recieving Shaft 2 116 0708 0050Z |Flat Washer ~ M5

*This part number does not apply in U.S, 5



3. DRIVE SECTION 1 September 15, ‘88




3. DRIVE SECTION 1

September 15, ‘83

I:lie.x Part No. Description 2;:;&;
1 €201 2213 |Stud & Gear - 30T 1
2 C201 4561 Drum Clamper Roller 2
3 C200 455! |Slide Guide 2
4 1 C200 4554 |Connector Plate 2
5 C200 4561 Clamper Spring 2
) C200 8437 [Master Eject Solenoid 2
7 C203 2080 |Solenoid Bracket 1
8 C200 8116 Ink Detecting Board 1
9 C200 4553 |Slide Shaft 2
10 C203 8091 Drum Harness 1
11 C201 2211 [Stud 2
12 C203 2304  |Support Side Plate 1
13 C200 4516 |Slide Guide - Drive Shaft 1
14 C200 2308 Image Shifting Arm - Small i
15 C200 2311 Image Shifting Link 1
16 C201 2217  |Gear - SOT 1
7 C203 2318 [Reinforcement Plate i
18 C201 806! jMotor - DC25.8W 1
19 C200 2248 |[Fixing Plate 1
20 C203 2315 |[Tension Shaft 1

21 C203 2317 [Pulley - 26T 1
22 C203 2316 |Timing Belt 1
23 C203 2303 |Sanap Bushing 1
24 C200 2340 asher 1
25 C200 2339 [Blake Spring 1
26 €200 2338 ar - 20T 1
27 C200 8450 !Encorder 1
28 C200 2321 [Bracket - Image Shifting Unit 1
29 C201 2221 ar - 40T 1
30 C201 2222 oupled Gear - 20T & 60T 1
3! C200 2331 ar - 20T 2

32 [C200 2332 ar - 16T 1

33 C201 2226 ar - 22T 2

34 C200 2302 Image Shifting Arm - Large 1

35 C203 2305 earing Supporter 1

l:’i?x Part No. . Description g;xmit;
100 0713 0050B |Hexagon Nut - M5

101 0314 0080Z |Philips Pan Head Screw — Mix8

102 0622 OO60E Spring Pin - 2Zx6mm

103 0623 0120E |[Spring Pin - 3x12mm

104 0951 3005Z |Philips Pan Head Screw - M3x5

105 0951 3006Z |Philips Screw With Flat Washer - M3x6
106 0314 0100Z [Philips Pan Head Screw - Mix10

107 0805 3104 |Ball Bearing - 8x22x7mm

108 0960 4008Z |Flange Head Screw - 4x8

109 0720 00802 |Retaining Ring - M8

119 0807 7013 [Spacer - 1C.2x14x0,2mm

I 0804 4046  [Spriag Pin - 4x16

112 0594 0080E |Bolt - M4x8

113 0804 4048 |Spring Pin - 4x20

114 0725 0100Z {Retaining Ring - MIO

115 0805 3134 :Ball Bearing - 10x26x8mm

116 0720 01202 |Retaining Ring -~ M12

117 07450 3012 Ball Bearing - 12x28x8mm

118 Q707 6040B iBushing - 6x4mm

119 0807 2071 |Washer - 3, 1x7x0,2mm

120 0573 00SOE |[Hexagon Headless Set Screw - M3xS

121 0313 0040Z {Philips Pan Head Screu; - M3x4

122 0707 6080B |Bushing - 6x8mm

123 0707 6120B |Bushing - 6x12mm

124 0720 0040Z |Retaining Ring - M4

125 0707 6120B |Bushing - 6x12mm

126 0951 5008Z |[Philips Screw With Flat Washer - M5x8
127 0720 O05CE [Retaining Ring - MS




September 15, ‘88

4. DRIVE SECTION I}




4. DRIVE SECTION i September 15, '88

! . Index . Q’ty Per
I:;ic.x Part No. | Description Io\s;:mzi; ‘t:lo. Part No. Description Assembly
i C200 8402 Main Motor - DCBOW 100 0960 4008Z |IFlange Head Screw - 4x8
2 1c200 2221 Collar - Pressure Cam Shaft 1ot 10713 0050B Hexagon Nut - M5
3 €200 2225 (Pressure Cam Shaft 102 0574 OOLOE Mexagon Headless Set Screw - Mix4

L C200 2224 |Plate Nut - Print Pressure Cam
5 C200 5560 [Print Pressure Cam

& C203 7312  |Pulley

7 C203 8404  [Commutation Brush

8

9

103 0720 00802 |Retaining Ring - M8
104 0807 7013 [Spacer - 10.2x14x0.2mm
105 0804 6092 flexagonal Set Screw
106 0700 0050Z [Flat Washer - MS
107 0595 0120E [Socket Screw - M5x12
108 0314 0060Z [Philips Pan Head Screw - Mix6
109 0712 00602 Hexagon Nut - M6
110 0623 Q200E |Spring Pin - 3x20mm
111 0741 3908S (Bearing
112 0804 4046  [Spring Pin - 4xlé
113 0315 0060Z [Philips Pan Head Screw - M5x6
114 0623 O140E }Sprins Pin - 3xlimm
B

C201 2210 |(Gear Support Plate - Rear
C200 2226  |Gear - 90T

10 C20! 2212 |Gear Support Plate - Front
11 C200 2267 Spacer

12 C200 2217 [Collar

11 C203 2326 |Gear - 902

14 C203 2327 |Pulley Flange

15 C203 2311 Gear Flange

lé C203 2215 (Gear - 18T

17 C200 6053 Gear - 40T

18 C203 2216 IDriven Shafr

19 C203 2309 Pulse Disk

20 C200 2205 {Bracket - Drum Rotation Sensor
21 C201 2207 [Gear - 18T

22 C201 2209 |Bushing Stopper

23 C203 2306 [Support Side Plate - AID
24 C203 2318 [Reinfcrcement Plate

115 0741 3807S .
116 0951 S008Z ([Philips Screw With Flat Washer - MS5x8
117 0574 0050E [Hexagon Headless Set Screw - M4x5

118 1403 0539 [Photo Interruptor - EE-SX450-P1

119 0314 0080Z {Philips Pan Head Screw - Max8

120 0314 01202 |Philips Pan Head Screw - Muxl2

121 0960 4008Z |Flange Head Screw - 4x8

earing

— i st bt pms st b e et gt et et et N e pme e N e e e e e




September 15, ‘88

5. PAPF™ TABLE

10



5. PAPER TABLE

[:f:x Part No. Description 2;:;‘5;;
1 5506 1536 Screw — MLx6 2
2 S070 0923 Spring Washer - Rotating Table 2
3 C200 5285 Side Pad 2
4 C200 5287 Rubber Plate - Paper Feed 2
5 C201 5015 Seal - MI10 2
6 5506 1535 |Right Side Pad 2
7 C200 5279 Left Side Plate - Paper Feed 1
8 C200 5274 Right Side Plate - Paper Feed 1
9 5214 5235 Paper Feed Sensor 1
10 €203 5087 |Rubber Plate - Feed Table 1
11 C203 5078 |Paper Feed Table 1
12 C203 2453 Decal - Paper Feed Table 1
13 €203 5121 Bushing ~ 8x12x9mm 4
14 5600 1107 Snap Retainer - 12 4
15 €200 5038 Screw Collar 2
16 C203 sSl114 Bushing - 3x6x3mm 1
17 C203 5116 {Washer - 6x13x12mm 1
18 C203 5113 Bushing - 6x9x3mm 1
19 C203 5109 |Knob Screw 1

20 C203 5131 Gear Cover 4
21 €200 5335 Side Plate Slider 2
22 €200 5030 Paper Feed Rack 2
23 C203 5142 |Rack Shaft 4
24 5606 2319 Roller 4
25 C203 5126 Right Rack 1
26 C200 5042 Rear Shaft - Paper Feed 1
27 C203 5122 Front Shaft - Paper Feed 1
28 C201 5040 Actuator - Table Lower Limit Switch 1
29 5505 7197 Spring - Hinge - Inking 2
30 5309 1023 Pinion Paper Feed Table 1
31 C203 5105 Supporter 1
32 C203 5120 Position Indicater 1
33 C201 2443 Feed Stand Cover Sheet 1
KFA C203 2422 Feed Stand Cover 1
35 C201 5125 Shoulder Screw - M4 1

1

September 15, ‘88

I;ifx Parc No. Description ‘Q\;;:mii;
36 C203 5119 Arm — Paper Feed Table !
37 C200 5025 Paper Feed ‘.Plate Shield 1
38 C203 5103 Paper Feed Bottom Plate - LT 1
38 C204 5104 |Paper Feed Bottom Plate - AL 1
39 C203 2716 |Decal - Paper Size - LT 1
39 C204 2718 |Decal - Paper Size - A4 !
40 €203 5128 [Left Rack 1
100 0701 0080Z |Flat Washer - M8

101 0323 01002 |Philips Sunken Head Screw - M3x10

102 0313 01002 |Philips Pan Head Screw -~ M3x10

103 0951 4010Z 1Philips Screw With Flat Washer - M4x10

104 0720 0040Z |Retaining Ring - M4

105 0720 0060Z [Retaining Ring - M6

106 0951 40082 (Philips Screw With Flat Washer - M4x8

107 0710 0030Z ([Hexagon Nut - M3

108 0700 00402 |Flat Washer - M4

109 0951 3006Z |Philips Screw With Flat Washer - M3x6

110 0965 3010W ([Tapping Screw With Flat Washer - M3x10

11 1403 0539  |Photo Interruptor - EE-SX450-P1

112 0314 0120Z |Philips Pan Head Screw - Mix12

113 0314 0080Z [Philips Pan Head Screw - Mix8




September 15, ‘83

6. PAPER TABLE DRIVE

12



6. PAPER TABLE DRIVE September 15, ‘88

! ’ Index .. Q'ty Per
!g‘:‘x Pare No. Description gs;:mii; No. Pare No. Description Assembly
i 3053 0419 Bushing - 10mm 2 100 0951 4005Z |Philips Screw With Flat Washer- MuxS

C201 s05t  [Pimion - 24T

C201 5161 Bracker - Paper Table Safery Switch
€203 5113 Paper Feed Table Shafr

C201 5046 Front Gear Support

2 101 0313 0060Z |{Philips Pan Head Screw - M3x6

1 102 0720 0080Z |[Retaining Ring - M8
L 1 103 0624 O160E |[Spring Pin - 4xl6mm
5 1 104 0624 0220E (Spring Pin - 4x22mm
6 C200 5096 [Worm Wheel Gear - 18T I 105 0574 O060E Hexagon Headless Set Screw - M4xé
7 C201 5045 Rear Gear Support 1 106 0314 0080Z |Philips Pan Head Screw - M4x8
8 C203 5140 [Motor Bracket 1 107 080S 3208 Ball Bearing - 6x10x3am
9 l

1

1

1

1

1

1

1

[OS N )

C203 5138 [Worm Gear

10 C203 8130 [Motor - AC2ZW

11 5506 6314 Mylar - Master Feed Table

i2 C203 5152 ([Safety Switch Shaft

13 C203 5158 Safety Switch Plate

14 5506 4608 Bushing - Paper Hold/Down Roller
15 C203 5153 Safety Switch Acruator

16 5607 3906 [Safety Switch Spring

108 0807 4076 Spacer

109 0574 00LOE |Hexagon Headless Set Screw - Mixi4

110 0315 01202 |Philips Pan Head Screw - M5xi2

111 0951 3006Z |[Philips Screw With Flat Washer - M3xé
112 0720 0050Z |Retaining Ring - MS

113 1204 1494  [Micro Switch

114 0313 01402 |Philips Pan Head Screw - M3xl4

13



7. PAPER FEED ROLLER AND PAPER SEPARATION ROLLER | September 15, ‘88

S e
- e SR T
2 ,,
= [
{107).
S “
&\
& ,,
& Y LD
o

<

.

14



7. PAPER FEED ROLLER AND PAPER SEPARATIOMN ROLLER September 15, ‘88

[;:;::x Part No. Description (A);;:mii; lr;;(i:x Part No. Description 2;;:'“5;;

1 €203 5020 |Spring - Feed Roller Pressure 1 100 0720 0040Z [Retaining Ring - M4

2 C203 S025 Spring Link 1 101 0951 3005Z |Philips Pan Head Screw - M3xS

3 C203 5058 Feed Roller Arm 1 102 0594 QOBOZ |Bolt - M4x8

4 C203 5113 Bushing - 6x9x3mm 1 103 0701 0040Z [Flat Washer - M4

5 C203 5057 |Feed Roller Holder 1 104 0713 0040B [Hexagon Nut - M4

6 C203 5046 |Bushing - 14x%20xSmm 1 105 0720 00502 |Retaining Ring - MS

7 C203 5049 |Front Bushing Stud 1 106 0574 004LIE |Hexagon Headless Set Screw - Mixi

8 €203 S050 Rear Bushing Stud 1 107 0314 0080Z |Philips Pan Head Screw - Mix8

g 5607 2926 {Gear - 18T 1 108 0720 00302 ([Retaining Ring - M3

10 C201 5073 |Arm Balancer - Feed Roller 1 109 0594 0080Z |Bolt - Mix8

It C203 5061 |Collar - Reverse Roller Release 1 110 0951 30062 |Philips Screw With Flat Washer - M3x6
12 S600 1081 Right Bushing - Paper Feed Roller 1 It 0804 4055 Pin

13 C203 5027 |Adjusting Plate 1 112 0805 3263 Bearing - 6x10x6mm

14 C203 5055 Actuator - Paper Feed Table 1 113 0554 OOLOE [Allen Screw - Muxi

15 5606 2066 |Pape- Feed Guide Disc 2 114 0574 O00BOE [Hexagon Headless Set Screw - M4x8
16 5600 1086 |Spacer - 10.2x20 2 115 1403 0539 Photo Interruptor - EE-5X450-P1
17 5506 4169 |[Rubber Roller - Paper Feed 4 116 0314 01202 |[Philips Pan Head Screw - Mix12

18 5507 6010 |[Separator Roller Ass'y l

19 5507 6035 |[Timing Belt - 162XL 1

20 5507 6032 [Timing Belt Pulley - 30T 2

21 C200 5130 |Upper Shaft - Separation Pressure 1

22 5053 0419 [Bushing - 10ma 1

3 €203 5043 |Pick-up Roller Shaft 1

24 5507 6038 Torque Limitter - Paper Feed Roller 1

25 5507 6015 Paper Feed Roller 1

26 5600 1107 |Snap Retainer - 12 1

27 C203 5045 |{Bushing -~ 1Bx24x28mm 1

28 C203 5051 Arm Stopper 1

15



8. PAPER SEPARATION ROLLER

GOQ@@@
PrTT .\ V%0
S

September 15, ‘88

(3

N S
- 4 @ |

18



8. PAPER SEPARATION ROLLER September 15, '88

Tad

’ Ind L. Q’ty Per
l:x:fx Part No. Description gs;:mi?; :k:x Part No. Description Assembly
C2Ct 5075 |Guide Plate Bracket 2 100 0314 C080Z |[Philips Pan Head Screw ~ Mi4x8

C203 2708 |Lever Bracket

C201 2428 Adjusting Lever

C203 5010 Lever Shaft

S 5501 8180 |Flat Spring - Feed Roller Pressure
6 C203 5007 |{Paper Feed Lever

7 5506 4235 |Plate Nut -~ Paper Pressure

8

g

101 0801 1004 Screw - M4xs4

102 0323 0100Z {Philips Sunken Head Screw - M3x10
103 0SS1 3006Z [Philips Screw With Flat Washer - M3x6
104 0713 CO40B Hexagon Nutr - M

105 0720 00402 [Retaining Ring - M4

106 0951 4008Z |[Philips Screw With Flat Washer - Mix8
107 0574 GOLOE Hexagon Headless Set Screw - Mixh
108 0951 3005Z 1Philips Pan Head Screw - M3xS

109 0801 1135 [Philips Pan Head Screw - M3x3

Lt N e

I

C203 5013 |Lever Supporter

3501 8195 ISteel Ball 3/16,

10 C203 2026 |Lever Bracket - Paper Feed

11 €203 5017 |Spring Stud

12 C203 5020 |[Spring - Feed Roller Pressure

13 C201 5090 [Separation Roller Pressure Stud
l&  |C203 5062 [Left Arm - Separation

IS 5507 6018 |Lower Separator Roller

16 C201 S080 |Separation Pressure Spring

17 C203 5066 |Right Arm - Separation

18 C203 2728 |Decal - Paper Separator

19 C201 5086 [Spring Plate ~ Right

20 C201 5084 |Right Bracket - Separation Pressure
21 C201 5089 [Washer - M

22 C201 5088 |Separation Pressure lLever

23 5507 4823 [Shoulder Screw - M4

24 C201 5083 |Left Bracket - Separation Pressure
25 C201 5082 |Spring Plate - lLeft

26 5507 6060 [Guide Screw - Front Plate

27 C200 5106 IPaper Feed Pressure Sorineg

28 5507 5058 Spring Hook - Separator Pressure
29 5507 6055 |[Front Guide Plate

30 C203 5086 JGuide Plate

31 €201 5077 |Lower Separation Roller Ass’y

32 €203 2737 |Paper Feed Decal

— bt bt e e e e e et AN RN R e N = RN e e N e e e e e e e e N —

17



9. PAPER FEED DRIVE September 15, ‘88

18



9. PAPER FEED DRIVE September 15, ‘83

[:;3:" Part No. Description 2;::‘1‘5‘;; l:‘(ie'x Part No. Description gs;:mii;
1 5501 5929 Spacer - S.2mmx]6mmxImm 1 100 0725 02202 [Retaining Ring - M22
2 C203 5194 |Shoulder Screw - M4 101 0740 3007 |Ball Bearing - 7x19xé6mm
3 C200 5207 |Sector Gear Stud 102 0807 5004 |Washer
A C200 5190 |Paper Feed Sector Cam 1G3 0713 0040B [Hexagon Nut - M4
S C203 5175 Sector Gear 104 0807 7018 [Washer ~ MI10
6 5600 1086 |Spacer - 10.2x20 105 0720 00602 [Retaining Ring - M6
7 C200 5222 |[Sector Spring 106 0720 0080Z [Retaining Ring - M8
8 €200 5205 {Paper Feed Spring 107 0701 00402 ([Flat Washer - M4
9 C203 Si8C |Sector Gear Stowper 108 0807 7013 [Spacer - 10.2x14x0,2mm

)

C201 2228 |Feed Cam Shaft

C201 5110 |Paper Feed Cam

12 C200 5238 |Sector Stopper - Feed Roller
13 C200 5235 |Paper Feed Solenoid Spring

14 C200 8432 |Paper Feed Solenoid

) C200 5226 Link - Paper Feed Solenoid

16 C200 5225 |Bracket - Paper Feed Solenoid
17 C203 2073 |Stopper Stud - Paper Feed

18 C201 5101 |Link

109 0624 O160E [Spring Pin - 4x16mm

110 0804 4048 [Spring Pin - 4x20

111 0807 7055 HMolder - Main Shaft

112 0741 3807 [Bearing

113 0720 0040Z [Retaining Ring - M4

114 0623 OI00E [Spring Pin - 3x10mm

115 0951 4006Z [Philips Screw Witk Flat Washer — Mix6
116 0313 0040Z [Philips Pan Head Screw - M3xi
117 0713 0050B Hexagon Nut - MS

118 0712 0060Z Hexagon Nut - M6

119 0594 0060E [Socket Screw — Mix6

—
—
— et e st et et et s gt b b gt gt gt gt s

19



10. 2ND FEED ROLLER September 15, ‘88

20



10. 2ND FEED ROLLER September 15, ‘88

lr&ie.x Part No. Description 2;::’“5;; I:;;l:x Part No. Description 25:;‘5;;
1 Cz00 5150 |Bushing - 7x18x9mm 2 100 0720 0060Z ([Retaining Ring - M6
2 C200 5137 Left Bracket - Guide Plate 101 0314 0080Z |[Philips Pan Head Screw - M4x8 -
3 5505 6528 Spring - Press Roller 102 0740 3010 Ball Bearing - 10x26x8mm
4 C200 5154 Left Spring Arm 103 0720 0050Z |Retaining Ring - MS
S C201 5125 Shoulder Screw - M4 104 0314 0Z200Z |Philips Pan Head Screw - M4x20
) C200 5148 Upper Feed Second Roller 105 0804 6090 |[Hexagon Bolt - M4
7 C200 5340 |Upper Feed Roller 106 0713 00LOB [Hexagon Nut - M4
8 C200 5155 [Right Spring Arm 107 0313 00502 |Philips Pan Head Screw - M3x5
9 C20! 5138 |Upper Second Feed Roller Ass'y 108 1105 0010 |Nylon Clip - éN

=

C201 5134 Bearing Holder

C200 5153  [Bushing Supporter

12 C201 5130 [Gear - 4T

13 C203 5515 Paper Detecting Arm

14 5600 1080 [Bush - Paper Feed Roller - Left
15 C201 5505 Height Sensor Bracket

16 €200 5504 Paper Detecting Pin

17 C200 5503 |Paper Detecting Shaft

18 C201 5136 Lower Second Feed Roller

19 5606 2213 Lower Second Feed Roller Brake
20 5501 8328 |[Spring - Feed Roller Brake

21 C201 5124 |Lower Guide Plate

22 C200 5138 Right Bracket - Guide Piate
23 C200 5135 Guide Plate Spacer

24 C203 2034 [Counter Sensor Shaft

109 0951 4006Z |Philips Screw With Flat Washer - M4x6
110 0805 0084 |Retaining Ring

111 1403 0539 |Photo Interruptor - EE-SX450-P1

112 0314 0100Z |Philips Pan Head Screw - Mix10

I3 0951 4010Z |Philips Screw With Flat Washer - M4x10

=
.t N e e e st e e N = e e e NN e e N DB = N e

21



‘88

September 15,

2ND FEED DRIVE

1.




11. 2ND FEED DRIVE September 15, ‘88

ind . Q'ty Per Index _ Q’ty Per
N:.x Pare No. Description Ass:mbly No. Part No. Description Assembly

C201 S110 Paper Feed Cam

C201 2228 Feed Cam Shaft

C200 35250 Second Feed Roller Cam
L C20t 2229 Gear - SQT

bt C2C0 5239 Feed Sector Stopper

3 C201 S101 Link

7 C203 2075 Feed Gear Stopper Shaft
8

9

100 0712 0060Z |[Hexagon Nut - M6
101 0741 3807S |[Bearing

102 0720 0080Z |Retaining Ring - M8
103 0807 70SS Holder - Main Shaft
104 0804 4048 Spring Pin - 4x20
105 0624 0160E |Spring Pin - 4x16mm
106 0585 0100Z {Bolt - MSx10

107 0701 0050Z |Flat Washer - MS
108 0720 0040Z [Retaining Ring - ML
109 0713 0050B |Hexagon Nut - MS
110 0807 7018 [Washer - MI0

111 0594 0060E |Socket Screw - Mix$
112 0701 0040Z |Flat Washer - M4
113 0951 50102 |Philips Screw With Flat - Washer - M5X
114 0740 3808 Bearing - 8x16xSmm
115 0713 0040B |Hexagon Nut - M4
116 0804 6090 |Hexagon Bolt - M4

[PS I 2N TS

€200 5222 Sector Spring

C203 sS191 Sector Gear Stopper

10 C203 5184 |Sector Gear

1 C200 5223 |Lift Cam

12 C203 2072 Feed Cam Shaft

13 C201 S142 Lift Arm ~ Feed Roller
14 C201 5145 Lifc Arm Spring




September 15, '88

12. PRESS ROLLER

24



12. PRESS ROLLER September 15, ‘88

Index Bare No. Q"cey Per Index Q°ty Per

.. . itption
No. | Description Assembly No. Pare No Descrip Assembly

! |C200 5566 |Pressure ON/OFF Lever
|

—

100 0740 3206 Ball Bearing

2 €200 5526 Print Pressure Bushing i 101 0623 O100E |Spring Pin - 3x10mm

3 CZ00 S556% Print Pressure Stopper 102 0700 0060G |[Flat Washer - Mé

L 5SSOt 7559 Spring - Master Feed 103 G59L Q060E |Socket Screw - Mixé

5 C200 8L32 Paper Feed Solenoid 104 0584 0121Z [Hexagon Bolt -~ M4xl12

6 C200 6002 Adjusting Arm 105 0710 004L0Z |Hexagom Nut - M4

7 C200 5553 Right Arm - Print Pressure 106 0624 0220E |Spring Pin - 4x22mm

8 C203 5505 Print Pressure Shaft 107 0951 4008Z |[Philips Screw With Flat Washer - M4x8
9 C203 5507 Shielding Plate 108 0720 0060Z Retaining Ring - M6

10 C200 5552 Left Arm - Print Pressure
11 5053 0223 Bushing - 8mm

12 C203 2034 Counter Sensor Shaft

13 C203 5509 Press Roller Ass'y

14 C200 6008 Exit Pawl

) C203 6003 Pawl Shaft

16 C200 6004 Exit Pawl Lever

17 C200 2225 Pressure Cam Shaft

18 C200 2224 Plate Nut - Print Pressure Cam
19 C200 5560 |[Print Pressure Cam

20 €200 5541 Print Pressure Arm

21 C200 5543 Pressure Spring Link

22 S607 3261 Print Pressure Spring

23 5607 2814 Roller Spring

24 C201 555¢ Printing Pressure Stay

25 €203 6004 Pawl Cam

26 C200 5557 Rear Guide Plate

27 C201 5555 Press Roller

109 0720 01202 |Retaining Ring - MI12

110 0314 0080Z |Philips Pan Head Screw - M4ix3
111 C713 0050B {Hexagon Nut - M5

12 0314 01002 |Philips Pan Head Screw - M4x10
113 0720 0100Z |Retaining Ring - M10

114 0804 6092 |Hexagonal Set Screw

115 0593 OOBOE |Bolt - M3x8

116 0720 0040Z |Retaining Ring - M4

117 0740 3007 |Ball Bearing - 7x19x6mm

118 0433 0080Z |Tapping Screw — M3x8

119 0583 0060Z [Hexagon Bolt - M3x6mm

120 0701 0030Z |{Flat Washer - M3

121 0701 0040Z |Flat Washer - M4

122 0586 04512 |Hexagon Bolt - M6x4S

123 0313 0060Z |Philips Pan Head Screw - M3x6

— N e e e e e e e e gt e b o g e e e e e g e e e = N

25



September 15, ‘88

i13. PAPER DELIVERY 1




13. PAPER DELIVERY ! September 15, ‘88

I:gfx Part No. Description g;xmii; I;‘?_x Part No. Description 23:1‘“5?;
* C203 1032 Paper Delivery Ass'y 1 100 0720 0080Z I|Retaining Ring - M8
1 C200 6097 |Transport Belt 101 0314 0080Z |Philips Pan Head Screw - M4x8
2 C200 6092 [Front Roller - Transport Belt 102 0742 1910 [Bearing - 10x22mm
3 C200 6096 Idler Roller - Transport Belt 103 1105 0172 [Clamp
4 C200 6095 Idler Shaft 104 0434 00802 |Tapping Screw - Mix8
5 C203 6018 |Right Side Plate - Vacuum Unit 105 0554 QO4LOE |Allen Screw - Maxi
6 C202 60S1 Bushing - M8 106 0804 6093 Hexagonal Set Screw - M4x10
7 C203 6065 Pulley Flange 107 0314 0350Z |Philips Pan Head Screw - Mux35
8 C200 8410 [Motor - ACSW 108 0623 0l60E [Spring Pin ~ 3x16mm
9 C201 6080 Pulley - 16T 109 0951 3008Z |Philips Screw With Flat Washer - M3x8
10 C201 8132 |[Paper Wrap Harness 110 0433 0060W |Tapping Screw — MIx6
1 C203 6017 [Right Brower Plate 1} 1403 0456  |Photo Sensor
12 5506 5679  |Stud - Ink Supply - Cover 112 0313 0100Z |Philips Pan Head Screw - M3x10
13 5054 0536 Magnet Catch Ass’y 113 0313 0050W |Philips Pan Head Screw - M3xS
14 C200 6085 Vacuum Fan 114 0807 3083 |Washer
15 C203 6037 |Magnet Support Plate - Right 115 0313 0040Z |Philips Pan Head Screw — M3x4
16 C200 8498 |Paper Exit Harness 116 0707 3050B |Bushing - 3x5mm

17 C203 6035 Magnet Plate

18 C203 6020 [Vacuum Guide Plate

19 €203 6034 Magnet Support Plate - left
20 C203 6047 Rubber Washer

21 €203 6046 Link - Wing

22 C203 6052 |Wing Lever

23 C203 6043 Arm - Wing

24 C203 6025 Left Wing

25 |C203 6050 [Wing Shaft

26 C200 6091 Drive Roller

27 C203 6028 |Right Wing

28 C200 6093 Driven Roller

29 C203 6014 left Side Plate - Vacuum Unit
30 C201 6072 Fan Shaft Bushing

31 C203 6016 Left Brower Plate

32 €203 6031 Front Fan Plate

33 C201 6076 Rear Fan Plate

117 0574 00SOE |Hexagon Headless Set Screw - M4x5
118 0720 7,060Z jRetaining Ring - M6
119 0313 0080Z |Philips Pan Head Screw - M3x8

e T e T S I S T N B - R, B I I T N B I R S R T ~ S )

27



14. PAPER DELIVERY i September 15, ‘88

28




14. PAPER DELIVERY II

Index

September 15, ‘88

10 | C203 6085
1 €203 6077
12 |C203 6073
13 €203 2729
14 €203 6081
15 €200 6201

2nd Antistatic Brush
Leaf Spring

Right Bracket

Paper Exit Decal
Paper Delivery Plate
Shelter Plate

No. Part No. Description 2;::,“5:;
1 C200 6058 |Gear -~ 28T 1
2 5Q70 0719 Bearing - Shaft - Drive - Fitting
3 C202 606L Idol Shaft
4 C203 6067 (Timing Belt - 170XL
5 C200 6059 {Pulley - 25T
6 €203 6060 Bacuum Drive Bracket
7 C203 6070 |Left Bracket
8 C203 6076 |Slider Roller
9 €200 6135 |Antistatic Brush

— o e e = N e B e e = e e

I:;Cl:x Part No. Description 2;::‘“5;;
100 0720 0080Z [Retaining Ring - M8

101 0623 OI180E [Spring Pin - 3x18mm

102 0314 0080Z |Philips Pan Head Screw - Mux8

103 0313 0040Z {Philips Pan Head Screw - M3x4




September 15, ‘88

15. DELIVERY TABLE

30



15. DELIVERY TABLE September 15, ‘88

. ladex .. Q’try Per
1:;(1:;( Part No. Description gs::nﬁ; ;Io. Pace No. Description Assembly
C203 6164 Delivery Table Unit 1 100 0314 0080Z |Philips Pan Head Screw - M4x8

C203 6123 |Guide Slider

C203 &118 Left Guide Plate
C203 6122 Guide Plate Slider
L C203 6125 |[Guide Plate Spring
5 €203 6131 |Support End Fence

6 C203 6129 |End Fence Support Rail

7 C201 2447 Paper Delivery Cover Sheet
8

g

101 0433 0082Z ([Tapping Screw - M3x8

102 0720 0030Z IRetaining Ring - M3

103 0313 0060Z |Philips Pan Head Screw ~ M3x6

104 |0704 003 [Toothed Washer - M3

105 0433 0062W Hexagon Head Tapping Screw - M3x6

106 0951 4008Z |Philips Screw With Flat Washer - Mix8
107 0313 006GW |Philips Pan Head Screw - M3xé

[ N R

-

€203 6115 |Guide Plate Rail

CI03 6132 |End Fence Support Shaft
10 C203 6124 [Guide Plate Bracket

1 C203 6139 [Sponge Seal - 4x12x200
12 €203 6078 |Delivery Table Stopper
13 €203 6165 [Delivery Table

14 C203 6133 {Antistatic Bracket

1S C201 2445 Paper Delivery Cover

16 C203 6147 Leaf Spring

17 C203 6134 |End Fence/Support Slider
18 C203 6135 [Support Bracket

19 C203 6145 |Rubben Seal - 2x20x30
20 C203 6143  |Delivery Table Fence

21 €203 6151 End Fence

22 C201 6115  |Fence Sponge

23 C203 6152 [Fence/Supporter

2L 5505 4189 [Felt Side Plate

25 C203 6150 {End Fence Ass’y

— e e N e = W) e e e e et e N) e N WD e e o o= WD N NN

31



September 15, ‘88

16. DRUM SECTION |

32



16. DRUM SECTION 1| September 15, ‘88

’ Index L. Q’ty Per
!:lie.x Part No. Description gs::mii; No. Pare No. Description Assembly

1 C200 4852 |Gear - SOT 37 C200 4926 Ink Holder Cam

10 C200 4622 |[Side Plate Cover - Drum

11 C201 4674  |Gear - 25T

12 C201 4676 Clutch Spring

13 C200 4861 Pump Clutch Sleeve

14 C201 4067 |Plimp Clutch Collar

15 C201 4677 [Clutch Bracket

16 C200 4631 |Left Arm - Drum Lock

17 C201 4636 |Drum Unit Handle

18 5400 3404 IStepped Screw

19 C200 4639 [Release Lever - Drum Lock
20 C200 4640 [Stopper Spring - Drum Lock
21 C200 4637 |[Right Stopper - Drum Lock
22 C200 4638 |Drum Lock Shaft - Small

23 [C200 4928 [Seal - 0.5x14x9

24 C20! 4639 |Ink Holder Handle

25 C201 4682 Ink Cartridge Spring

26 C200 4924 [Right Shaft - Ink Holder
27 C201 464l Ink Holder

28 C200 4923 [Left Shaft - Ink Holder
29 C200 4636 |[Left Stopper — Drum Lock
30 C200 4813 [Support Plate - Ink Antechamber
31 €200 4810 |Ink Antechamber

33 C201 4670 |Platen Roller

34 C200 4623 [Rear Cover - Drum Side Plate
35 C200 4634 [Drum Lock Spring - left

36 C200 4633  [Drum Lock Shaft - Long

X C200 4635 Drum Lock Spring - Right
47 C200 4632 Right Arm - Drum Lock

1
2 5507 6624 Bushing - 8x16x45mm 38 C200 4867 Gear - 50T 1
3 S4L13 2266 Spring Anchor 39 5054 0536 Magnet Catch Ass'y 1
4 C201 4621} Drum Side Plate L0 C201 4679 Ink Pump Slider 1
5 C200 4914 |Drum Stopper Spring 4l C200 4815 |Vinyl Tube - M6 1
6 C200 4912 |Drum Stopper Bracket 42 C200 4862 |Ink Stopper 1
7 €203 4532 [Drum Stopper L3 5607 3705 |Drive Spring 1
8 C200 4913 |[Drum Stopper Shaft L4 C201 8062 Ink Supply Solenoid 1
9 C200 4814 [Bushing - 6x10x55mm 4S C200 4864 Bracket - Ink Supply Solenoid 1

1

1

. 100 0434 0080Z |Tapping Screw - M4x8
101 0720 00502 |Retaining Ring - MS
102 0951 4006Z [Philips Screw With Flat Washer - Mix6
103 0434 00602 |[Tapping Screw - M4xb
. 104 0574 00S0E [Hexagon Headless Set Screw - M4xS
105 0720 0060Z |Retaining Ring - M6
106 0964 400BZ |Tapping Screw W/Flat Washer - M4x8
107 0314 0060Z {Philips Pan Head Screw - Mix6
108 0808 0021 |Rubber Ring
109 0595 0080Z {Bolt - MSx8
110 0951 4010Z |Philips Screw With Flat Washer - M4x10
111 0594 00B0OE [Bolt - M4x8
112 0707 4160B (Bushing - 4x16mm
113 0623 O080E |Spring Pin - 3x8mm
114 0951 4020Z |Philips Screw With Flat Washer - M4x20
115 0960 4006Z |Philips Flange Screw — Mixé
116 0313 00402 [Philips Pan Head Screw - M3x4
117 0434 O100Z 1Pan Head Self - Tapping Screw — M4x10

N v ot ot st et i s et g bt et mm N st R et RN e e e et e et e et bt e et e pe e e N e




7. DRUM SECTION I September 15, ‘68

2




17. DRUM SECTION i September 15, ‘88

Ir&rci:x Part No. Description g;;:mﬁi; lgfx Pacrt No. Description g;sZmE?;

I C200 8524 |Color Drum Harmess (Option) B i 36 C203 4522 |Tetron Screen I
2 C200 4613 |Rear Side Plate - Drum 37 C203 4523 IStainless Screen . 1
K| C200 4653 |Drum Shaft Bracket 39 C203 4524 . |Screen Plate Spring z
L 5506 6069 |Step Screw - Etching Middle Roller 40 C200 4679 [Rear Shield Drum Flange 1
5 C200 4946 [Clamper Sector Shaft 41 C201 4654 |Rear Drum Flange 1
6 C200 4944  |Sector Gear - 9T 42 C201 4652 |Gear - 30T 1
7 C200 4945 Sector Gear Spring 43 C200 8522 |Ground Wire 1
8 5413 3082 |Spring Anchor - Lock Lever Lt C200 4940 |Clamper Magnet 1
9 C201 4686 Interrupter Blate

10 C200 4674 |Drive Flange - Ink Roller
1 C200 4672 |Gear - 48T

12 C201 4612 |Rear Roller Guide

13 C201 4613 |Drum Rail Cover

14 C201 2543 |Decal - Drum Caution

15 C201 4611 Front Stopper Guide

16  §C201 4604 |Drum Rail Roller

17 C200 %627 |Drum Rail Shaft

18 C20l 4690 |Metal Screen

19 C200 4650 |Drum Shaft

20 C201 4681 Stopper Plate

21 C20! 4609 |[Stopper Releasing Lever
22 5506 6111 Step Screw - Stopper - Upper Guide
23 C201 4606 |Stopper Releasing Platae
24 C201 4610 |Drum Slider Spring

25 C200 4625 {Drum Rail

26 C200 4673 jGear - SOT

27 C200 4678 |Front Shieid - Drum Flange
28 C201 4648 Front Drum Flange

29 C200 4938 |[Clamper Plate

30 C200 4941 Clamper Shaft

31 C200 4947 [Clamper Rubber

32 €203 4526 |Drum Clamper Base Ass'y
33 C200 4682 |Screen Front Plate

34 C200 4942 |Pinion - 9T

a5 C200 4683 |Screen Rear Plate

100 0314 0080Z |[Philips Pan Head Screw — Mix8

101 1102 1341 {Connector - 8P

102 0595 Ol40E [Hexagon Bolt - MSx14

103 0575 0D80E |Hexagon Headless Set Screw - M5x8

104 0807 4126 |Flat Washer - 6.2x12x0,2mm

105 0807 5044  |Spacer - B, 1x11.5%0.2mm

106 0807 5076 |Washer - 8x13x2,2mm

107 0807 3103 |[Washer - 4x13x2.3mm

108 0951 4006Z |Philips Screw With Flat Washer - M4xé
109 0720 0050Z |Retaining Ring - M5

11 0323 00502 |Philips Sunken Head Screw - M3x5

112 0960 4006Z |Philips Flange Screw - Mix6

113 0594 0080Z |Bolt - Mix8

114 0804 6091 |Hexagonal Set Screw — M2x5

115 0574 QO0SOE |Hexagon Headless Set Screw - M&4x5

116 0951 40082 |Philips Screw With Flat Washer - M4x8
117 0807 7114 |Washer - 16x24x0.3mm

118 0595 0200E {Hexagon Bolt — M5x20

119 0314 0060Z {Philips Pan Head Screw - Mix6

— ot et pm R) et e e e et e e st et et e e e gt N bt et e eme e s et s et e e e e e

35




18. DRUM SECTION I} September 15, ‘88




18. DRUM SECTION (i September 15, ‘88

17 C201 4666 Drum Ink Roller
18 C200 4746 [Rear Drum Blade
19 C200 4724  [Gear - 36T
20 C200 4726 fGear - 30T

i&‘j:" Pare No. Description 2;;:'“5‘1’; [:,ifx Part No. Description gszmii;
! C200 4749  |Ground Plate 1 100 0314 0080Z ({Philips Pan Head Screw - M4x8
2 C201 4660 Rear Side Plate - Ink Roller 1 101 0594 CO60E |Socket Screw - Mi4xb6
3 €200 4766 |Rear Bank Plate 1 102 0594 00802 [Bolt - M4x8
4 C200 8520 |Ink Detector Harness 1 103 1105 0209  IClamp
) C203 4543 Ink Detector 1 104 0434 0082Z |Tapping Screw - M4x8
6 C200 4733 Ink Detector Bracket 1 105 0314 0060Z |Philips Pan Head Screw - Mixé
7 C200 4715 [Shaft Stay - Ink Roller 1 106 0594 0080E |Bolt - Mix8
8 C200 4748 [Gear - 4ST 1 107 0313 00502 |{Philips Pan Head Screw - M3xS
9 C201 4665 Bearing Holder 2 108 0573 Q0LOE |Hexagon Headless Set Screw — Mix4
10 C200 3629 [Gear - 20T 1 109 0313 00402 |Philips Pan Head Screw - M3x4
11 C200 4723 Ad justing Plate - Doctor Roller 2 110 0951 4006Z |Philips Screw With Flat Washer - Mixé
12 [C201 4661 |[Froat Side Plate - Ink Roller 1 1 0720 0050Z |Retaining Ring - MS
13 C200 4745  [Front Drum Blade 1 112 0607 7114  |Washer - 16x24x0.3mm
14 C200 4765 |Front Bank Plate 1 13 0725 0160E |Retaining Ring C - Ml6
15 C200 4722 Drum Doctor Roller 1
16 C201 4664 Ink Roller Stay 1
1
1
1
1

37 '



September 15, ‘88

19. PLOTTER/MASTER FEED SECTION |




19. PLOTTER/MASTER FEED SECTION | September 15, ‘88

' Ind .. Q’ty Per
X;-ie-x Part No. Description gs::m&; r;be.x Pare No. Description Assembly
i C200 4138 Thermal Head Spring 2 100 0960 4006Z |Fhilips Flange Screw - Mixé

101 0960 30052 [Philips Flange Screw - M3x5

102 0720 00602 |Retaining Ring - M6

103 0801 1004 |Screw - Mix4

104 0314 0080Z |[Philips Pan Head Screw - M4x8

105 0964 4O0BZ [Tapping Screw W/Flat Washer - M4x8
106 0960 4008B |Philips Flange Screw — M4x8

107 0951 4005Z |Philips Screw With Flat Washer- M4x5
108 0434 00802 [Tapping Screw — Mix8

109 0964 3008Z [Tapping Screw W/Flat Washer - M3x8
110 0323 0100Z [Philips Sunken Head Screw - M3x10

111 0720 0050Z |[Retaining Ring - MS

112 0720 0030Z |Retaining Ring - M3

1i3 0951 LO08Z |[Philips Screw With Flat Washer - Mix8
QYA 0951 4006Z [Philips Screw With Flat Washer - Mixé
115 0315 0140Z |Philips Pan Head Screw - MSxl4

2 C201 4017 |Therminal Head Bracket t
3 C200 4134 Position Pin 1
L C201 8111 Thermal Head Harness 4
S C200 8003 |Thermal Head I
6 C201 4085 |Spacer - 5.2x9x9mm 1
7 C200 8500 |[Thermister 1
8 C201 8032 |[Thermal Head Drive Board 1
9 €200 4136 Bracket Support Shaft 1
10 C200 4937 Plate 3
11 C201 4019 [Roll Set Guide Plate 1
12 €200 4406 Front Right Cover - Ploter 1
13 C200 4407 |Rear Right Cover - Ploter 1
14 C201 8179 (Thermal Head Drive Harness 1
15 €201 4084 |Plotter Connector Bracket 2
16 C20! 4102 |Right Side Plate - Ploztrer 1
17 C201 4007 |Brake Plate 2
18 C201 4003  |Receving Stand - Master Roller 1
19 C201 2542 IDecal - Thermal Head Cleaning 1
20 €200 4115 |Sensor Shafrt 1
21 5203 5230 Master Sensor 1
22 5054 0536 Magnet Catch Ass’y 6
23 C201 4083 Magnet Catch Bracket l
24 C200 4116 [Sensor Spring 1
25 C200 4114  [Sensor Bracket 1
26 C200 4126 Lever Shaft 1
27 C201 4011 |Pressure Release Lever 1
28 C203 4080 [Plotter Lower Cover |
29 C201 8200 [Plotter Unit Harness 1
30 C260 4014 |Plotter Stay i
31 C200 4137 |Bracket Fixing Plate 1
32 C200 4404 [Cutter Connector Bracket 1
33 C200 4405 |Rear Lefr Cover - Ploter 1
kYA C201 4101 Left Side Plate - Plotter 1
35 C200 4112 Master Holder 2




Ssptember 15, ‘88

20. PLOTTER/MASTER FEED SECTION I

40



20. PLOTTER/MASTER FEED SECTION II September 15, ‘88

1:;::‘ Parx No. Description 2;;:“'&; l:lifx Pare No. Description 2;::‘”5;;
1 C200 4248 Upper Mylar - Guide Plate 2 100 0964 3008Z |Tapping Screw W/Flat Washer - M3x8
2 €203 2709 Decal - Master Setting 1 101 0720 00LOZ |Retaining Ring - M4
2 C203 4096 |Cutter Unit Cover 1 102 0433 00802 |Tapping Screw - M3x8
4 €203 4088 [Cutter Plate 1 103 0720 0030Z |Retaining Ring -~ M3
S C200 437! |[Coupled Gear - 16T & 64T 1 104 0313 00402 |Philips Pan Head Scraw - M3¥4
6 C200 4372 (Gear - 64T 1 105 0621 6080E |Spring Pin - 1.6x8mm
7 C200 4376 Bushing - M4 4 106 0710 0040Z |Hexagon Nut - M4
8 C200 4351 Cutter Slider 1 107 0720 0030Z [Retaining Ring - M3
9 C200 4373 [Gear - 16T 1 108 0594 0060E |[Socket Screw - Muxé
i0 C200 4354 [Bushing - M6 2 109 0807 2019 |Washer - 3.2x10x0.8mm
1 C200 4355 |Bushing - M8xb6 1 110 0951 3005Z |Philips Pan Head Screw - M3x5
12 C200 4392 Cutter Shaft 1 111 1204 0825 {Micro Switch - AH71543
13 C200 4356 Slider Supporter 1 112 0313 0140Z |Philips Pan Head Screw - M3ixl4

14 C200 4375 [Cutter Shaft 1 113 0951 3005Z |Philips Pan Head Screw ~ M3xS
15 C200 4377 Cutter 1 114 0313 00502 |Philips Pan Head Screw ~ M3x5
16 C201 4070 Cutter Spacer - 5,2x10ximm 1
17 C201 4056 [Cutter Guide Shaft 2
18 C200 4391 Pulley Shaft 1
19 5056 0509 Nut Plate - Microswitch 2
20 C200 4318 (Cutter Drive Wire 1
21 5501 6538 |Spring - Middle Roller 1
22 C201 809! Cuttrer Unit Harness 1
23 C201 4049 [Cutter Plate 1
24 C200 8418 Motor - DC22W 1
25 C200 4379 Pulley - 36T 1
26 C200 4356 ISlider Supporter 1

a1



PLOTTER/MASTER FEED SECTION Iii September 15, ‘88

21.

- 42



21. PLOTTER/MASTER FEED SECTION i}

I:lie‘x Part No. Description g;sz’i;
1 C203 8137 |[Master Sensor 1
2 C203 4092 |Sensor Bracket 1
3 C2G1 404l  |Master Guide Shaft 1
4 C201 4042 |Reverse Guide Plate 1
5 C200 4248 |Upper Mylar - Guide Plate 4
6 5506 4628 |Spring - Delivery Rolier 1
7 C201 4030 [Master Guide Plate 1
8 C200 8440 |[Reverse Roller Solenoid 1
9 C200 4223 |Reverse Solenoid Bracket 1
10 C200 4216 |Reverse Roller Clutch Barrel 1
11 C200 4217 [Reverse Roller Clutch Sleeve 1
12 C200 4215 |[Reverse Roller Clutch Spring 1
13 C200 4213 Pulley - 28T 1
14 C200 4218 |Timing Belt — MM - 75-4.8-G 1
15 5403 2075 |Stepped Screw 2
16 C203 4060 [Tension Release Slider 2
17 C200 4150 |Fixing Screw 2
18 C201 4065 |Platen Roller 1
19 C200 4143 |Gear - 40T 1

20 C201 3054 |Plate Nut 2
21 C200 8423 [Motor - DC7.2W 1
22 C200 4162 |Pulley - 18T 1
23 C200 4183 |Pulley - 28T 1
24 C200 4151 Platen Plate 1
25 C200 4169 |Timing Belt - MMI190x6.4 1
26 C200 4171 |Spacer ~ 6x8xl4mm 1
27 C200 4168 |[Timing Belt ~ MM88x9.5 i
28 |C200 4163 |Pulley - 16T 1
29 C203 4072 [Harness Bracket 1
30 C200 4164 . |Pulley -~ 34T H
31 C200 4170 ISpacer - 9.4x23,4x2.9 1
32 C203 3044 ([Tension Roller 1
33 5056 0188 |Bushing - émm - Long 4
34 C200 4165 [Gear - 22T 1
35 C200 4232 |Reverse Guide 1

September 15, ‘88

I‘&ifx Part No. Description 2;;:‘“53;
36 C201 4038 |Bracket - Guide Pawl 2
37 C201 4043 Guide Plate — Master Bucle 1
38 €200 4246 |Guide Plate Spring 1
39 C200 4244 Master Guide 1
40 C203 4054 |Tension Release Arm 1
41 C203 4059 |[Tension Release Shaft 1
42 C203 4046 |Upper Reverse Roller 1
43 C203 4045 |Lower Reverse Roller 1
L4 C200 4196 |Tension Release Arm — Small 1
45 C200 4184 |Tension Spring 2
46 C201 4024 |Pulley Plate 1
47 C200 4182 |Lower Master Feed Roller . 1
48 C200 4181 [Upper Master Feed Roller 1
49 C201 4026 |Positioning Plate 1
50 5607 3616 [Guide Plate Spring 1
51 C201 4068 |Plotter Clutch Pawl 1




!:ifx Part No. Description 2;::mit;
100 0720 0050Z (Retaining Ring - MS

101 0313 0080Z [Philips Pan Head Screw - M3x8

102 0434 0080Z |[Tapping Screw — M4x8

103 0622 0040E |[Spring Pin - 2xémm

104 0314 0080Z |Philips Pan Head Screw - M4x8

105 0801 0026 {Philips Pan Head Screw - M3x4

106 0574 0060E [Hexagon Headless Set Screw - Mixé
107 0720 0040Z {[Retaining Ring - M4

108 0701 00602 |[Flat Washer - M§

109 0720 00602 |Retaining Ring - M6

110 0805 3250 |Ball Bearing -~ 8x6mm

111 0574 O0LOE [Hexagon Headless Set Screw - Mix4
112 0960 40102 [Philips Flange Screw - M4x10

113 0720 0080Z |Retaining Ring - M8

114 0964 4L008Z (Tapping Screw W/Flat Washer -~ M4x8
115 0313 0050Z [Philips Pan Head Screw — M3x5

116 0313 0060Z [Philips Pan Head Screw — M3xé

117 0313 02002 [Philips Screw — 3x20

118 0805 3263 {Bearing - 6x10x6mm

43A -

Index

No.

Part No.

Description

Q' ty Per
Assembly




22. MASTER EJECT SECTION | September 15, ‘88




22. MASTER EJECT SECTION |

September 15, ‘88

!;ie.x Part No. Description g;zzml;i;
1 C200 3627 Gear - 30T 2
2 5506 4608 Bushing - Paper Hold/Down Roller 6
3 C200 3535 Supporter 2
4 C200 3536 Separation Arm Bushing 2
S5 C201 3527 Pressure Spring 2
6 C200 3542 Ist Lower Eject Roller 1
7 C200 3546 Lower Belt 4
8 C200 3539 Ist Upper Eject Roller 1
9 C200 3545 [Upper Belt 4
10 C200 3537 Arm Connect Shaft 1
1 €200 3529 Pulley Plate 2
12 C201 8061 [Motor - DC25.8W 1
13 C200 3604 (Coupled Gear - 16T & 50T 1
14 C200 3609 |Coupled Gear - S8T & 20T 1
15 C200 3606 |Coupled Gear - 62T & 20T 1
16 C200 3607 |Coupled Gear - 62T & 32T 1
17 C201 3520 |Rear Side Plate - Master Eject 1
18 C200 3628 [Gear - 20T 2
19 C200 3614  |Gear - 16T 1
20 C200 3610 |Gear - 116T 1
21 C200 3638 Lever Spring 1
22 €200 3636 Pressure Plate Lever i
23 C201 3502 |Front Side Plate - Master Eject 1
24 C200 3557 Solenoid Plate 1
25 C200 3553 |Solenoid Bracket l
26 C201 3534 Detecting Switch - Master Eject 1
27 C200 3559 Detecting Switch Bracket 1
28 C200 8437 |Master Eject Solencid i 1
29 C201 3523 Master Eject Stay 1
30 C201 3529 |Lower Pulley Shaft H
31 5403 207S Steppéd Screw 1
32 €200 3534  |Solenoid Arm 1
33 €200 3547 Pulley 8
34 C203 3501 Tension Spring 2
35 C201 3530 ([Upper Pulley Shaft 1

l;‘tx Part No. Description 2;;:'“5:;
100 0720 0040Z |Retaining Ring - M4

101 0434 0060Z [Tapping Screw - Mix6

102 0720 00502 [Retaining Ring — MS

103 0313 0030Z (Philips Pan Head Screw - M3x3

104 0720 0030Z |Retaining Ring - M3

105 0807 4076 |[Spacer

106 0707 6045B |Bushing — M6x4S

107 0807 4053 |[Spacer ~ 6.2x9,5x0, lmm

108 0807 4103 [Spacer - 0.S5mm

109 0720 0060Z |Retaining Ring - M6

110 0807 5013 Flat Washer - 8.4mm

Il 0623 0120E [Spring Pin - 3x12mm

112 0313 0140Z |Philips Pan Head Screw - M3xl4

113 0951 3006Z [Philips Screw With Flat Washer - M3x6
114 1105 0020 Adhesive Wire Clamp

115 0314 00502 |Philips Pan Head Screw - M4x5

116 1105 0042 |Binder - Harness




September 15, ‘88

23. MASTER EJECT SECTION i

JERRRRRAR

e

Lldd

boad




23. MASTER EJECT SECTION i September 15, ‘88

X:Ii'fx Part No. Description 2;:;5?; l:l‘(l:x Part No. Description 2322:!\5;;
1 €203 3526 Upper Inner Cover 1 36 C200 3123 Support Plate - Safety Switch 1
2 €203 3504 [Hinge Shaft 1
3 C203 3503 Master Eject Hinge 1
4 €201 3542 Pressure Arm Shaft 1
S 5501 6185 Bushing — Shaft - Water Adjusting 2
6 C200 3517 Master Eject Hinge 1
7 C201 3549 |Rear Link 1
8 C201 13s4S Pressure Arm 2
9 C200 3712 |Pulley 2
10 5507 6766 [Wire Spring 2
11 5501 4719 |Rubber Ring - Stopper 2
12 C201 3520 |Rear Side Plate - Master Eject 1
13 C200 3753 [Guide 2 100 0964 4010Z |[Tapping Screw W/Flat Washer - Mix10
14 C203 3527 |Bottom Plate - Master Eject 1 101 0434 0060Z |Tapping Screw - Mixé
IS C203 3511 Arm - Master Eject Box 1 102 0314 0080Z {Philips Pan Head Screw - M4x8
16 C203 3505 Master Eject Box 1 103 0951 4008Z |Philips Screw With Flat Washer - M4x8
17 C200 3708 |Pressure Plate 1 104 1105 0009  [Nylon Clip - 5N
18 C201 3531 Pulley Guide 4 105 1106 0411 Bushing — 11.5mm
19 C201 3502 |Front Side Plate - Master Eject 1 106 0433 006QW [Tapping Screw — M3x6

20 €201 3544 |Pressure Plart Shaft 1 107 0720 0060Z |Retaining Ring - M6

21 C200 3509 [Master Eject Stay - Large 1 108 1204 1490 Micro Switch - V-53-1A3

22 C200 3508 [Master Eject Stay - Small 1 109 0964 3008Z |Tapping Screw W/Flat Washer - M3x8
23 C203 3502 |Look Stud 1 110 0701 0050Z |[Flat Washer - M5

24 C200 3618 |[Gear - 60T 1 111 0700 0080Z |Flat Washer - M8

25 C201! 3548 |Front Link 1 112 0720 0050Z |Retaining Ring - MS

26 C200 3631 Bracket i 113 0951 3004Z |Philips ‘Screw With Flat Washer - M3x4
27 €200 3519 Front Inner Cover 1 114 0964 LO0BZ |Tapping Screw W/Flat Washer — M4x8
28 C201 6015 [Air Knife Nozzle 1 115 0313 0140Z |Philips Pan Head Screw - M3xl4

29 5056 0509 |Nut Plate - Microswitch 2 116 1204 0886 Micro Switch

30 C200 8408 IMotor - ACISW 1 117 1105 0008  Nylom Clip - 2N

31 C200 8482 |Delivery Harness 1 118 1204 1438 Micro Switch

32 C203 3531 |[Capacitor Connector Cover 1 119 0700 0060Z (Flat Washer - M6

33 C203 2130 Master Eject Cover 1 120 0314 0140Z |Philips Screw ~ Ma4xl14

34 C203 2125 Safety Switch Bracket 1 121 0801 1004 Screw - M4x4

35 C203 8204 [Grounding Wire 1 122 0705 O0LOB |Bushing — 4XSmm

47



24. ELECTRICAL SECTION September 15, ‘88

48



24. ELECTRICAL SECTION

l:;ifx Part No. Description 2;:;1\5‘]:.;
1 C2C0 8443 Master Counter 1
2 C200 B4L6 Copy Counter 1
4 C201 2710* |Operation Panel — LT (SS810) - 1
A C201 2810 % [Operation Panel — A4 (SS810) 1
4 C2G6 2710  Operation Panel (SS830) 1
5 C203 8093 Upper Harness Supporter 1
6 C206 8092 Main Harmess (55830) 1
6 C201 8292% Main Yarness (SS810) 1
7 C203 8096 Lower Harness Supporter 2
8 C201 8057 AC Drive Board 1
9 C203 8135 |Noise Filter 1
10 €202 8095 |Grounding Harness 1
11 C203 8115 |Micro Switch 1
12 C200 3123 Support Plate - Safety Switch 1
13 |C200 8116 |Ink Detecting Board 1
14 C203 2112 Safety Switch Bracket 1
15 C202 8353 Power Supply Unit 1
16 C203 8124 Power Supply Cord (120V) 1
16 C201 8162 Power Supply Cord (220V) 1
17 C201 4541 Bracket - Drum Detecting Switch 1
18 C200 3756 |Safety Switch Shaft 1
19 C200 3755 [Plate Spring 1

20 C201 2551 Switch Bracket 1

21 C203 5053 Insulating Sheet 1

22 C201 8046% (Flat Cable - Master Processing (55810) 1

22 C202 8088 Flat Cable - Master Processing (SS830) 1

23 C201 8069 [Master Processing Control Board - LT 1

23 C201 8002 |Master Processing Control Board - A4 1

24 C201 8004 IC - ™M24128 AP-20 1

25 C200 2438 Operation Panel Spacer 1

26 C200 2595 [Main Board Spacer 1

27 C20t 8182% [Main Control Board (SS810) 1

27 C206 8042 |Main Control Board (55830) 1

28 C201 8183 = |IC - TMM24128 AP-20 (SS810) 1

28 C206 8045 IC - T™MM24128 AP-20 (SS830) I

*This part number does not apply in U.S.

49

September 15, ‘88

I:lifx Part No. Description 2;:2‘“&?;
29 C203 2405 Main Switch Cover 1
30 C201 2461 Decal - Main Switch 1
31 €200 2597 Main Board Stud - Short 1
32 C200 2594 [Main Board Stud - Long 3
33 5055 0804 |Main Switch -~ 125V 10A 1
k1A 5056 0509 |Nut Plate - Microswitch 1
35 C201 2540 |Master Cutter Decal 1
36 C201 8122 |Thermal Power Supply Harness 1
37 C203 2119 |Bracket - Power Supply Cord 1
38 C203 2128 |AC Drive Board Cover 1
39 C203 2057 |Switch Bracket 1
40 C203 2059 (Circuit Braker — Bracket 1
41 C203 8181 |Transformer - 120V/100V 1
41 C201 8152 [Transformer - 235V/105V 1
42 C203 2018 |Transformer Bracket 1
43 C203 2131 |Transformer Cover 1
A C201 8287 |AC Harness 1
45 C203 2114 IBracket
100 0313 0140Z |Philips Pan Head Screw -- M3xl4
101 1204 1442 (Micro Switch




[ai?x 2art No. Description 2;::n§i;
102 0313 00502 |Philips Pan Head Screw - M3x5
103 0433 0060Z |Tapping Screw - M3x6
104 0951 3006Z |Philips Screw With Flat Washer - M3xé
105 0951 3004Z |Philips Screw With Flat Washer - M3xi4
106 0951 4008Z (Philips Screw'With Flat Washer - M4x8
107 0314 0120Z |Philips Pan Head Screw - M4x12
108 1403 0539 Photo Interruptor - EE-SX450-P1
109 . | 0960 400BZ |Flange Head Screw ~ 4x8
110 0314 0200Z |Philips Pan Head Screw - M4x20
11 1107 0389  |Fuse ~ 25A
112 0720 0020Z |Retaining Ring - M2
13 0701 0030Z |Flat Washer - M3
114 1204 1442 Micro Switch
115 0314 0080Z |Philips Pan Head Screw - M4x8
116 0314 0160Z |[Philips Pan Head Screw - M4x16
117 | 1107 0500 |Fuse - 8A '
118 0705 0040B |Bushing — 4xSmm
119 1106 0101 Cord Stopper (120V)
119 1106 0132 [Cord Stopper (220V)
120 1802 2800 Grounding Wire
121 1105 0009 [Nylon Clip - SN
122 1107 0154 Circuit Breaker - 240V 7A
122 1107 0134 [Circuit Breaker ~ 5A
123 0313 0040Z |[Philips Pan Head Screw - M3x4
124 12G4 0801 Switch - Green
125 0313 0120Z |Philips Pan Head Screw - M3x12
126 0951 30302 |Philips Screw With Flat Washer
127 1105 0012 |Nylon Clip - 1ON
128 0807 2087 Washer — M3.3
129 0951 3012B |[Philips Screw With Flat Washer - M3x]2
130 0960 3016B {Philips Flange Screw — M3xi6
131 0710 0040Z |Hexagon Nut - M4
132 0701 0040Z |Flat Washer - M4
133 0960 5008Z |Philips Flange Screw - MSx8
134 1204 1595 |Switch

49A

Index

No.

Part No.

Description

Q'ty Per
Assembly




25. SCANNER SECTION | (SS810) September 15, ‘88

50 .



25. SCANNER SECTION [ (SS810) September 15, ‘88

—
[ X

--u Plate

l:;:x Parc No. Description 2;;:"‘5?; I;‘:x Part No. Description g;xmiti
1 €200 30.9 |Pressure Arm Spring & 100 0720 0050Z |Retaining Ring - MS
2 |C200 3052 |Adjusting Shaft 2 101 | 0720 0030Z |Retaining Ring - M3 S
3 C201 2454  |Decal - Original Table Cover 1 102 0313 0050Z |Philips P>- ® ®
4 C20! 3024 [Original Table Cover 1 103 0313 01407 '~ \{ \ﬂ x4
5 €200 3048 |Pressure Arm 4 104 - ?P L .<cdd Screw - M3x12
6 C200 3047 |Shaft - Scanner Unit 1 Q‘{ A -apping Screw - M3x8
7 C200 3053 [Magnet Catch 2 0 “ -+u/ 6150B |Bushing - 6x1S5mm
8 €200 3045 |Shoulder Screw - Inner Cover R% D 107 0720 0040Z |Retaining Ring - M4
9 C2¢0 3041 Inner Cover - Original Tr- “%E 108 0803 0043  |Screw - M3xl1
10 C200 3065 Original Pree~ " T %\) 1 109 0701 0030Z |Flat Washer - M3
11 C202 3107 Tr-- AR 1 110 0951 3005Z [Philips Pan Head Screw - M3x5
12 1
1

cons \‘\Esﬁ Y

%

51



September 15, ‘88

26. SCANNER SECTION ii (SS810)

62



26. SCANNER SECTION 1l {SS810) September 15, ‘88

l;(ci)e.x Part No. Description g;zzmgi; I:;::x Part No. Description 2;;:’“5?;
1 C203 8085 |Original Sensor Harness 1 100 1105 0042 |Binder - Harness
2 C20! 3074 [Sensor Holder - Rear 1 101 0313 01002 |Philips Pan Head Screw - M3xl10
3 €201 3035 |Sensor Holder Plate 1 102 1403 0539  |Photo Interruptor — EE-SX450-Pl
L C200 211i4 Sensor Actiator 2 103 0701 00302 |Flat Washer - M3
5 C200 3115 |Shoulder Screw - Sensor Actuator 2 104 0951 3005Z |Philips Pan H~-' “ S ®
6 | C201 3054 |Plate Nut 4 105 1105 0106 ' \ “ ®
7 C201 8015 |Image Density Switch | 106 - ? P L\l .. ocrew - M3xé
8 ]C201 2545 |Density Decal 1 OT A - <aup
9 C205 3150 Seal - Large DO “ woul 1236 Screw - M2,6x4
10 5507 6624 Bushing - 8x16x45mm b S 109 0434 0080Z |Tapping Screw - M4x8
11 C201 3073 [Sensor Holder - = ﬂ\)MB 1106 0411 |[Bushing - 11.5mm
12 C203 8084 !¢ ART 111 0720 0060Z |[Retaining Ring - M6
3~ SE ? 112 [ 0951 30062 |Philips Screw With Flat Washer — M3«6
% T H —at - 0.5x16x23 113 | 0314 O100W [Philips Pan Head Screw - Mix10

«eus 3044 (Tension Roller

16 C200 3031 [Coupled Pulley - 20T & 48T
17 €200 3035 |Timing Belr - 123%L

18 C20! 3068 |First Original Feed Roller
19 €200 3036 |Timing Belt - 100XL

20 C202 3103 |Pulley

21 C200 8420 |Motor - DC7.2W

114 0951 40102 |Philips Screw With Flat Washer — M4x10
115 0313 0060Z (Philips Pan Head Screw - M3x6

116 0801 1004 |Screw - Mix4

117 0554 O04OE [Allen Screw - Mixh

118 0707 BOBOB |Bushing - 8x8mm

119 0573 004OFE |Hexagon Headless Set Screw - M3x4

____._._______ﬁ
—
oo




27.. SCANNER SECTION ! (SS830) September 15, ‘88




57. SCANNER SECTION I (SS830)

l:‘i‘fx Part No. Description R;szi;
1 €202 3057 |ADF Pawl 2
2 C202 3054 [Bushing - 5%7x3mm 4
3 C202 3141 ADF Cover 1
4 C202 3076 |Pressure Arn 1
S C200 3115 |Shoulder Screw - Sensor Actuator 3
6 C206 2732 -. Decal - How To Operate 1
7 |C202 2430~ |Decal - ADF ON/OFF 1
8 C202 2408 |Decal - ADF 1
9 €202 3051 |Shaft Bracket 2
10 C202 3055 |Release Arm 2
i1 C202 3058 Arm Shaft 1
12 1403 0539 Photo Interruptor - EE-SX450-P1 1
13 C202 3121 Mylar Supportter 4
14 C202 3122 |Pressure Mylar 2
15 C202 3074 Pressure Shaft 1
16 C202 3075 |[Sensur Feeler 1
17 C202 3071 {Solenoid Link 1
18 €202 8090 [Original Pressure Solenoid 1
19 C202 3062 ([Right Hook 1
20 C202 3059 {Hook Spring 2
21 5053 0447  {Bushing - M6 2
22 €202 3072 |Solenoid Bracket 1
23 C202 3143 (Cam Knob 1
24 C202 3067 Sensor Bracket 1
25 C202 3085 [Separation Bracket 1
26 C202 3098 {Spacer - ADF 4
27 C202 3118 {Blade Bracket 1
28 C202 3115 [Separation Blade 1
29 €200 3065 [Original Press Roller 1
30 C202 3081 Blade Holder 1
31 €202 3131 Stopper 1
32 C203 3027 [Shoulder Screw - M4 1
33 C200 3048 |Pressure Arm 4
34 C202 3061 [Left Hook 1
35 C202 3094 |Press Roller Spring 4

September 15, '88

l:l(ci:x Part Nc Description IQ\;EZmET;
36 C200 3045 [Shoulder Screw - Inner Cover 2
37 C203 3101 ADF Base Plate 1
38 C202 3092 Platen Plate Supporter 1
39 [C202 3064 [Blade Pressure Spring 2
40 5606 2180 Sector Gear Spring 1
41 |C202 8085 |ADF Harness 1
42 C202 3144  |ADF Cam 1
43 C202 3123 Right Mylar 1
L4 C202 3147 Spacer - ADF Cam 1
45 C203 2735 Decal - Open Carefully 1
46 | C202 3124 |Lefr Mylar 1
47 C203 3109 Separation Guide Plate 1
L3 C201 3066 Original Guide 1
49 C20! 3067 |Platen Plate 1
S0 2200 6135 JAntistatic Brush 2
51 C202 3107 Transport Roller 1




Index

No. Pare No. Description 2;;Zm5;;
100 0312 S050Z |Phili»s Pan Head Screw - M2.5x5
101 0720 0040Z [Retaining Ring - M4
102 0311 00502 |[Philips Pan Head Screw - M3x5
' 103 0314 0100Z [Philips Pan Head Screw - M4x10
104 0623 O120E |Spring Pin - 3x12mm
105 0720 0030Z |Retaining Ring ~ M3
106 | 0252 0040Z [Pan Head Screw - M2x4
107 0951 30064Z |Philips Screw With Flat Washer - M3x6
108 0720 0030Z |Retaining Ring - M3
109 0720 0050Z |Retaining Ring - MS
110 0313 02002 {Philips Screw - 3x20
111 0313 01202 {Philips Pan Head Screw - M3x12
112 0951 30052 |Philips Pan Head Screw - M3x5
113 0951 4006Z |Philips Screw With Flat Washer - M4xé
114 1105 0016 |Nylen Clip - 4N
115 1105 0042 |Binder - Harness
116 0960 3006Z |Philips Flange Screw -~ M3x6
117 0312 50502 |Philips Pan Head Screw - M2,5x5
118 0803 0043 |Screw - M3xll

Index
No.

Part No.

Description

Q’ty Per
Assembly




7. SCANNER SECTION [l (SS830) September 15, ‘88

\x




28. SCANNER SECTION 1! (SS830)

Il}lﬁ:)( Pare No. Description H g;xml;;;
1 C202 3011 |Separation Roller Shaft 1
2 5894 2171 |Original Feed Roller 2
3 5447 2681 [Snap Ring 2
4 5053 0447 |Bushing - M6 1
S C201 3035 |Seusor Holder Plate 1
6 C203 8085 |[Original Sensor Harmwess 1
7 C201 3074 (Sensor Holder - Rear 1
8 C200 3114 [Semsor Actiator 2
9 C200 3115 [Shoulder Screw - Sensor Actuator 2
0 €202 3020 |Pick-up Roller Spacer 1
11 C202 3017 |Pick-up Roller Shaft 1
12 5918 2223 |Pulley ~ 24T 1
13 €202 3013 |Spacer - Bx16x7mm 4
14 C201 3077 |Fixing Ring - 8x16x7mm 2
15 C201 891% Image Density Switch 1
16 C202 8087 |Flat Cabie — ADF 1
17 C202 8085 {ADF Relay Harness 1
18 C201 2545 |[Density Decal 1
19 C202 3022 |ADF Stopper 2

20 €202 3019 [Gear - 66T 1
21 5053 0223 {Bushing - 8mm 4
22 5507 6624 |Bushing - 8x16x45mm 2
23 C202 3031 |Gear Cever 1
24 €202 3034 [Coupled Gear - 16/60T 1
25 C202 3021 |[Sensor Stay 1
26 C203 8084 [Scanner Harmess 1
27 C201 3068 |First Original Feed Roller 1
28 C203 3044 [Tension Roller 1
29 C200 3036 ([Timing Belt - 100XL 1
30 €202 3025 (Timing Belt - 12SXL 1
31 C200 3031 [Coupled Pulley - 20T & 48T i
32 C202 3103 {Pulley 1
33 C202 3102 [Collar - 6.35x10x4mm 1
34 €202 3100 PMotor Damper 1
35 C202 8097 potor - DC7. M 1

m t"f \\

September 15, ‘88

[ I:‘.‘:x Part No. Description 2;;:::1!!:;
36 C202 304 |[Originzl Feed Roller 2
37 C201 3054 |Plate Nut 2
38 €202 3018 Pick-up Roller Bracket !
39 5824 2186 {Separation Roller Pulley 1
40 5894 Z174 iTiming Beit 1
41 C202 3026 [Sensor Bracket 1
42 C202 3035 |[Coupled Gear - 15T/60T 1
43 €202 3022 |Gear Cas/ing 1
44 €202 3036 |[Motor - DT i.69W I
L3 C203 3036 |Sensor Stay 1




Index

No. Part No. Description g;gszT;
100 0632 0100G |Pin 2x10mm

101 0720 00502 IRetaining Ring ~ M5

102 0951 3005Z |Philies Pan Head Screw — M3x5

103 1105 0042 |(Binder - Harness

104 0313 01002 |Philips Pan Head Screw — M3x10

105 1403 0539 |Photo Interruptor -~ EE-SX450-P1

106 0701 0030Z |Flat Washer - M3

107 0323 00502 |Philips Sunken Head Screw - M3x5S

108 1105 0106 |Harness Clamp

109 0801 1004 [Screw — Mi4x4

{10 0801 1236 |Screw - M2.6x4

11 0951 3006Z |Philips Screw With Flat Washer — M3x6
112 0720 00602 |Retaining Ring - M6

113 1105 0172 |Clamp

114 0313 0060Z |Philips Pan Hesd Screw — M3xé

115 0434 0080Z |Tapping Screw — M4x8

116 1106 0411 Bushing ~ 11.5m=m

117 0807 507t |Spacer - 10x0.5mm

118 0314 O100W |Philips Pan Head Screw - M4xl10

119 0313 0060W [Philips Pan Head Screw - M3xo

120 0707 8080B |Bushing - B8x8mm

121 0554 OO4OE |Allen Screw — M&x4

122 0951 4010Z |[Philips Screw With Flat Washer - M4x10
123 0573 0040E |[Hexagon Headless Set Screw - Mix4

124 1204 1320 |Switch

125 0313 0140Z |Philips Pan Head Screw ~ M3xl4

126 1105 0047 |TY — Wrae

Index

NO-

Part No.

Description

Q'ty Per
Assembly




29. SCANNER SECTION Il September 15, ‘88

hs: 6/@/@//N N



29. SCANNER SECTION 111

Tudex

Nes. Part No. Descriprion g;izmi'i;
1 C200 3015 Seal -~ Ix7x34Lé6mm 1
2 €201 3134 # {Ori1ginal Table - LT (SS810) 1
2 CJ01 3135 " |Original Table - A4 (SS810) 1
2 C206 3134 |Original Table (SS830) 1
3 C203 2733 |Decal - Scale (LT) 1
3 C201 2533 {Decal - Original Level (AL) 1
L C201 2732% iPecal - How To Operate - LT (SS810) 1
4 C201 2718% |Decal - How To Operate - AL (SS810) 1
4 C206 2732 |[Decal - How To Operate (S5S830) 1
S C203 3017 |Original Guide 2
6 C203 3018 |Original Guide Holder 2
7 C203 3019 |Side Fence Gear 2
8 C20!1 3027« IOriginal Table Frame (SS810) 1
8 C202 3006 |Original Table Frame - Right (SS830) 1
9 C203 3135 |[Right Cover - Scanner 1
10 C203 3031 |Grip Bracket 1
11 C200 3126 |Rubber Seal i
12 C200 3125 Clamp i
13 C203 3014 Guide Rail Rolier 6
14 C201 2025 |Left Fluorescent Lamp Cover 1
1S C203 3010 {Cover Stud 2
i6 5507 6624 Bushing - 8x16x45mm 2
17 C200 3141 ® |Left Stopper — Magnet Catch (SS810) 1
18 C201 3027% |(Original Table Frame (SS810) 1
18 C202 3005 |[Original Table Frame - Left (S$830) 1
19 C201 3079 |Dust Shielding Cover 1
20 C203 3071 Stay - Original Exit Tray 1
21 C202 3111 Second QOriginal Transport Roller-lower 1
22 C200 3032 |Pulley - 20T 1
23 C201 3G26 |[Right Fluorescent Lamp Cover 1
24 C200 3142« Right Stopper - Magnet Catch (SS810) 1
25 €203 3033 llock Lever- Traasmission 1
26 C200 3006 |Stopper 1
27 | €200 3106 |Lock Spring 1
28 C203 3034 |Spring Arm 1

*This part number does not apply in U.S.

September 15, ‘88

I:lie.x Part No. Description 2;;;‘?{;
30 C201 3011 [Gear - 16T 1
31 C203 3020 |Receiving Plate 1
32 C201 3004 |Stopper Stud 1
33 C201 3028 Left Mylar - Original Guide 2
34 €203 3038 |Safety Switch Actuator i
35 €203 3032 |Lock lLever 1
36 C201 3029 |Right Mylar - Original Guide 2
100 0353 0080D |Philips Truss Head Screw - M3ix8

101 0965 3005B |Tapping Screw With Flat Washer — M3x5

102 0434 00802 |[Tapping Screw - Mix8

103 0343 0060D |Philips Truss Head Screw ~ M3x6

104 0314 0060Z |Philips Pan Head Screw - Mix6

i0S 0701 0040Z |{Flat Washer - M4

106 0720 0060Z |Retaining Ring - M6

107 0344 0080D |Philips Truss Head Screw - M4x8

108 0951 3006Z {Philips Screw With Flat Washer - M3xé

109 0314 0080Z {Philips Pan Head Screw - Mix8

110 0433 00802 |[Tapping Screw - M3x8

11 0554 QO4O0E |Allen Screw — Mix4

112 0951 30052 |Philips Pan Head Screw - M3xS

113 0313 COS0Z |Philips Pan Head Screw - M3x5

114 0313 0200Z |Philips Screw - 3x20

115 0713 0050B [Hexagon Nut — MS

116 0553 010CE [Allen Screw - M3x10




September 15, ‘88

30. SCANNER SECTION IV

AN

S
NN
\

bt



30. SCANNER SECTION 1V September 15, ‘88

!:;:x Part No. Description 2;;:“15;; l:;ci:x Part No. Description 2;::;&;
1 C200 2082 |Scanner Unit Shaft 1 100 0951 30CSW [Philips Screw With Flat Washer — M3xé
2 C200 3072 Leaf Spring 101 0720 00402 |Retaining Ring - M4
3 C200 3086 [Scanner Unit Mirror 102 0553 O100E |Allen Screw - M3x10
L 5466 3147 Adjusting Knob 103 0951 4008BW |Philips Screw With Flat Washer — M4x8
5 C201 3071 Shading Plate 104 0701 09402 |Flat Washer - M4
6 C200 3091 Lens - F4.5/38 105 0554 QO4OE |Allen Screw - Mux4
7 C201 3040 Lens Holder 106 0313 0140Z |Philips Pan Head Screw - M3xl4
8 C201 8023 CCD Board 107 0434 0080Z |Tapping Screw - M4x8
9 €201 3070 Scanner Frame Spring 108 1105 0160 |Clamp

10 C200 8466 Fluorescent Lamp Stabilizer 109 C314 00502 [Philips Pan Head S:rew — M4x5
11 C201 3075 |Scanner Stay 110 0313 0060Z |Philips Pan Head 5crew — M3x6
12 C201 8102 |Flat Cable - Master Processing 111 0720 0060Z |Retaining Ring - M6

13 C201 8012 |A/D Conversion Board 112 0707 8080B |Bushing - 8x8mm

14 C200 8464 Fluorescent Lamp - 550V/15W

13 0951 30062 |Philips Screw With Flat Washer ~ M3x6
15 C200 3077 Bracket -~ Fluorescent Lamp Socket

16 C200 8502 |Left Socket - Fluorescent Lamp
17 C201 3031 Left Mirror Holder

18 C201 3033 |Spring Plate

19 C201 3032 |Right Mirror Holder

20 C201 13077 Fixing Ring - 8x16x7mm

21 C201 3069 Exposure Glass

22 C200 8504 Right Socket - Fluorescent Lamp




31. EDITING CONTROL BOARD September 15, ‘88

CUBRECTOR rnacIToR BIUCE ARIAY 0P sy

STesiL | 1nD€EL SYMBOL | Impt STNBOL | INDEX SIKeOL | LEDEX SYNS0L | Iro€Y SINGOL | [NDEX Swsl. | {R0EL SYNBUL | VRUEX
L1 . 0. ®, L8 L 0. . L8 LY ", ", &, 0. o

ol 104 101 13 can 159 21 160 kIt 159 cl1 158 riat 120 230113 31}
m 0 [3{-4 14 cl2 159 an 139 xR 156 cl 158 N | 120
ot 106 [9['5) 15 cnl 19 47} 183 (ki) 159 ag 161 [ 3] 120
i 10 (s1] 189 au 159 i 153 au 158 Ml 162 QArid 120
o108 108 ans 10 ais 159 Qs 15 (k] 13 s 153 mries | 120

@106 103 C106 189 cl16 157 C1% 156 €13 15 a6 18 DAY I06 120
o7 114 1] 158 an 162 az 1539 axn 153 cu? 138 nrin? 120
C108 18 (4}t ] 159 c2s 1% axn 159 Cls 155 BAYIOR 120
€109 (3] €19 153 C129 138 [gh] 138 I 159
e 18 €120 180 X 1% 1Y 158 €150 154

L10 - iIc LE} it el
STMNOL, | 1NIEX SYmOL | InsEl SYRBOL | IRDEY SToL | Imey STIOL | INOEX SYMBOL | InOEX SYROOL | [NOEX SYKBOL | INDEX 193 TR RN 3 1
L8 L} 0. n, m Q. 0, L L% ", L8 0, ", ", M, L] w L]
010t 19 oin n €101 135 110 1% «n9 109 11 . ] LEDIO] 12 L 164 sl e
0 121 141 -] v4) e 12 (Y.} 138 iR | 12
20y H9 I1cie 12 IcLl 123 {xV4] 126 LEOIO 122
oIt 19 1IC14 1e 2 a1 02 120 LEDIO4 12
2185 13 M el 7\ @A 1
0106 119 1105 {1} ()1} 136 [[a 3] 2
(irg 119 13 s 1% la7.1 139
8108 19 1€106 1 ICL16 21 [[2¥. ] 125
0108 13 1c167 12 i 13 aa 129
o 13 Iclus ns e 12 {4 F- ] 115
TRAMSISTUR RESISTUR ARRAY RECTIFIER RESISTOR
STHBUL | IXOER SYMBOL | InpEX SYSBI. | [NOEX SYRBOL | (%0€2 STHOL | 190€1 Svesn | lagex SINBOL | [N0EX SWEeL | iNDEx i1t "R RTIIYY
L8 », L8 5. %0, L3 /8 ", 0 L} 0, ", %0, ", 0, L . M
a0l 13 [ U] s unil 1y 1ot 18 i 165 121 €4 ni 1 Ul 143 51 1y
L1+ "l [ 13103 15 BATII2 w ne 185 nn W nz 20 nxR it 1 W 1s2 124
an m urg 18 L1311 x] 7 ne 186 1 1] nn 15 ni 164 3 24 2153 18
a1o4 ] IATI04 148 patlte 19 N 18 (331} M ny 18 nu 19 LT} 204 0 | (1
Qfus 1 BAYI0S 16 105 135 L1t 168 ns 185 1S 143 145 2 L] 191
nres 1 27106 1] (1311 175 [3¥-] 14 n¥% 14 He 04 ({5} 177
[ 714024 19 net Ui} nit 19 na 190 [1k1] 149 7 04 R57 [t
uricg 19 108 14 RIls 193 na il 0y [{] RI48 4 258 120
a9 Ly s 1 (114 0 023 19 "3 143 f143 204 L1 (LX)
R ] u L 73 u 204 1% 185 i 1 L1371 176 0 1
i
TAY T POTENT |Q MErER

160EY STHROL | 1N0EX SHB0L | 1eoex STNBOL | IACEX

Stemt | INDEX SR | IR0K SYBBUL | INLEX STRNL | IRD€EX
. . L 0, Lo n %3, (-8 0.

(11 U nn 192 1N 19 s 181
ne2 m nn 193 ngz in nug a0
el €2 un 18 na %5 9l 19
16t 2 nu 1 ] ny 166 nH 168
2185 172 (¥4 175 s 18 (1% n

] 1AT101 116 14 1R mot 152
ni | e 11113 153
m wne | ur "a 153

53888 | e§
E

LI 123 un 165 (31 ] (]} 2156 195
67 186 nm 193 ng? 2 nyt 18
nex 193 2173 133 na 165 L3k 191
Ry 12 [1§¢] 193 &189 7 299 1%
170 152 LI m 1% 16 200 181




31. EDITING CONTROL BOARD

Ind ’
:loe.x Part No. Description 2”‘;0‘?5;
* C206 8042 Main Control Board

1

83

September 15, ‘88
Ir&ic;x Pare No. Description 2;:;}5‘;;
102 1101 0328 |Connector Pin Contact
103 1102 2307 Connector - 20P
104 1102 2845 |Connector -~ 16P
105 1102 2846 {Connector - 26P
106 1102 2852 |Conrector - 34P
107 1102 2853 |Connector - 40P
108 1103 0740 |Connector - 6P
109 1104 0342 {IC Socker - 28P
110 1106 0258 |Tube - White - 2,0x0.25 - UL
111 1204 1326 DIP Switch
112 | 1400 0100 |Transistor - 25A683
113 1200 0282 |[Transistor ~ 2SC2308
114 1400 0441 [Transistor - RN1211
115 1401 0192 |IC - u4PA2003C
116 1401 0342 |Transistor Array - STA421A
117 1401 0400 |Transistor Array - SLA4060
118 | 1401 0401 |[Transistor - 25D1194
119 1401 0611 |Diode ~ 151588
120 1401 0807 |Diode Array
121 1402 0110 |Diode - VO&C
122 1403 0255 |LED - GL-3AR2
123 1407 0577 [IC - SN7406N
124 1407 0647 |IC - TCLO24P
125 1407 0658 IC - TC4051BP
126 1407 0972 ]IC - HD741S42P
127 =] 1407 097S {IC - HD7407P
128 1407 0981 |IC - TD62503P
129 1407 1016 |IC ~ UPD8255AC-5
130 1407 1026 |IC - SN74LS373N
131 1407 1151 |IC - D-8085AC-2
132 1407 1154 {IC - UPDB279C-S
133 1407 1837 |IC -~ STK6962H
134 1407 1838 |[IC ~ STK6972H
135 1407 1919 |IC ~ TMP8155-P2
135 1408 0115 |IC - APC339C




[:;::x Part No. Description 2;:::;?;
137 1408 0329 IC - MPC358C

138 1408 0418 IC - PSTS19A

139 1408 0L7) IC - TCA9SS

140 1408 0547 IC - NM2904S

141 1408 0592 |IC - IR3702

142 1503 0028 [Ceramic Oscillator - &Mz

143 1600 1095 [Resistor - 1200 1/B8W 5%

144 1600 1096 '|Resistor - 1KQ I1T+5%

145 1601 7367 |Resistor Array - 3309

146 1601 7374 |Resistor Array - 4.7KQ

147 1601 7376 |Resistor Array - 10KQ 15% 1/8W
148 1601 7377 |Resistor Array - 15KQ #5% 1/8W
149 1601 7378  [Resistor Array - 22KQ +5% 1/8Y%
150 1601 7404 |Resistor Array - 10KQ 1/2W

151 1601 7566 Resistor Array - 22KQ 5% 1/8W
152 1601 8147 |Variable Resistor — 10KQ 0.5W .
153 1601 8157 |[Variable Resistor - 100KQ

154 1604 0861 Capacitor - 10uf 50V

155 1604 0903  [Capacitor - 10u4F 35V

156 1604 1196 Capacitor - 100xF 50V

157 1606 0995 [Capacitor - 10PF 50V

158 1606 0997 [Capacitor - 1000PF SOV

159 1606 0998 ICapacitor - 0.014F S0V

160 1606 1636 [Capacitor - 0.0022u4F 100V

161 1606 1637 |Capacitor - 0,0154F 100V

162 1606 1638 [|Capacitor -~ 0.22MF SOV

163 1606 1640 Capacitor - C.033xF 100V

164 1607 0001 LCoil - SN-8S-500

165 1611 4102 Resistor - 1KQ 1/4T 15%

166 1611 4103  |Resistor - 10KQ 1/4T 5%

167 1611 4104 |Resistor - 100KQ 1/4T 15%

168 1611 4113 |Resistor - 11KQ 1/4W 15%

169 1611 4122  JResistor - 1.ZKQ 1/4T 5%

170 1611 4123  |Resistor - 1ZKQ 1/4T #5%

171 1611 4124

IResistor - 120KQ 1/4T 5%

€3A

l:‘ifx Part No. Description 2;::'.5:;
172 1611 4133 Resistor - 13KQ 1/4T 15%
173 1611 4151 Resistor - 150Q 1/4T 15%
174 1611 4152  |Resistor - 1.5KQ 1/4T £5%
175 1611 4202 |Resistor - 2KQ 1/4T 15%
176 1611 4203 Resistor - 20KQ 1/4T

177 1611 4221 |Resistor - 220Q 1/4T 5%
178 1611 4223 |Resistor - 22KQ 1/4T 15%
179 1611 4241 Resistor - 240Q 1/4T 5%
130 1611 4243 |Resistor - 24KQ 1/4T 5%
181 1611 4244  |Resistor - 240Q 1/4T 5%
182 1611 4302 |Resistor - 3.0KQ 1/4T 15%
183 1611 4330 |Resistor - 330Q 1/4T 5%
184 1611 4332 |Resistor - 3.3KQ 1/4T 15%
185 1611 4334 Resistor - 330KQ 1/4T 5%
186 1611 4361 |Resistor - 360Q 1/4T 5%
187 1611 4362 Resistor - 3.6KQ 1/4W

188 1611 4392 |Resistor - 3.9KQ 1/4T 5%
189 1611 4393 |Resistor - 39KQ 1/4T 5%
190 1611 4432  |Capacitor - 4.3Q 1/4W

191 1611 4470 |Resistor ~ 47Q 1/4T 5%
192 1611 4471 Resistor - 470Q 1/4T 15%
193 1611 4472 |Resistor - 4.7KQ 1/4T 5%
194 1611 4473 Resistor - 47KQ 1/4T 15%
195 1611 4513 ([Resistor - SIKQ 1/4T

196 1611 4514 |Resistor - SI0KQ 1/4T 15%
197 1611 4562 |Resistor - S5.6KQ 1/4T 15%
198 1611 4683 [Resistor - 68%Q 1/4T 15%
199 1611 4752 |Resistor - 7.5KQ 1/4LW £5%
200 1611 4822 JResistor - B.2KQ 1/4T £5%
201 1611 4823 |Resistor - BZKQ 1/4T 5%
202 1611 4824 |Resistor - 820KQ

203 1611 6102 |Resistor - 1KQ 1/2T 5%
204 1611 6331 Resistor - 330Q 1.2T

205 1611 6361 Resistor - 360Q 1/8T 15%




' 32. MAIN CONTROL BOARD (S$830)

amtTus CAPACITUR Pint AZRAY wur vt
Sieme | bl SYERO: | IaDé1 symsiu | aptt sk | oiautl Swmn | LaET Sy | INDES SN | 1aDES Svang | 16l e 1abtd
w0 0 L] m L] . & » L 0 N »n w0 w0 ) w a ]
et o] €160 15 [$41 15 SV 154 4] 15 it 154 w0l | e oA TN] 130 uot 15
2102 104 (108 151 (41}] 15¢ 2 154 )]} 154 11} 154 e 1e s L] (31N 15
[¢301] 105 41+ 15¢ R 183 [§}+3 is1 R 155 @2 158 g | us 0103 13
ol 106 (4] 154 an 15¢ un 154 [gh] 158 a0 153 [ )T T 0101 115
[L 113 T €104 1% 8} 15¢ an 151 437} 154 3113 15 oar1os | N6 Vit 1
(V11 02 (87 154 s 157 [§F 15 s 155 e 152 wros | ne (1'% 15
cloe 152 s 15 1% 15¢ 136 154 CH6 149 mre? | ne oiu? 15
cior 150 an 154 oxn 154 wros {16 B1oy "
c108 157 €12 154 2% 154 B 15
[4]1:] 153 19 151 [S}-] 15 (€5.] 154
it LEY colL 1 91T (] TRAKSISTIR RESISTLA AXRAY
SnRIL | 1abEx SmoL | IN5E1 £ TRRBIT. 3 31 TR RIS s | ie STmOL | INPEL snsoL | 1K0€1 sneny | iasex Syuma | Iang1
0 . ] m 0. L . n, W, 0, . 0 L w0, 0 0, A, L
1101 124 wmun | 2 et | 3 LEDI0L | 118 t 18 asCiot | 138 (1] Ji) o m LN TR Y )
e | 128 K2 o1 0z | 821,28 WYY (1.3 14 [11H i v |
(31 I I 7] oy ix aa | e Enm | 1 o0 11 miE |1
e |18 oy nu | 13 LEDYM | 118 a4 m unp | 10
e | 12 s | oe s | n 0105 1 unes |1
wine | 1 e | o1 s | 1% 0108 113 s | M
i | 12 1InT i 1o (1144 1 mria? Q2
wios | 12 o | 122 0138 m T108 12
wire |12 [[STEIR Y | Q108 m B3 3180
[{TUN At 1020 { 1% (1§11 " w1
eESISTI
STMRK | IXDEL smony | leex Sro | 1ees SYMRR. | INDER SvaooL | 1epex s | Ie€t smeoL | 163 svaet | 1eosl snean | 1askt
L] 0, ) ", ] 0, G, ] . "] ", o, ", no, L) L] W ]
unl 146 10} 132 L) 21 2t 18l ny m nu L] nst 10 R164 -] 7 139
urliz |1 [} 18 (1173 167 10z 1111 un 16l LT 15 HsS 180 16 19 (113 13
Bl | [][11] 13 13 11 0z 19 [1}] 191 [T’ 18 215% 19 2166 18 [ 1hed 129
LT 166 L] 1% 224 1% 035 18 LY 180 HEY 200 (1Y) 10 un 139
2705 199 (111 185 [17.] 162 nx% 1 e 1% e 200 68 10 "I 129
106 n e 7} 2126 1 un 170 LT 193 [1+2) 0 11-] 1% [11] e
207 1% {111 160 2128 n uy mn L) 13 ]I 200 nn ] L] 182
LT m i 165 2129 174 ny 128 151 18 nel € "un 160 ne e
§{1:] m RIS 1% 1Y 185 e 1 s 158 1] 200 un 139 un 140
mo m (3.} 189 3l 1 LI+] n sy 163 1na o) nun 1% LT 182
" PUTENTURETER
srmo | 1wpex SO | ieex SYmet | Inbés smow | Inves
] n, o [} [} 0, "0, .
(J1.3 1 ()1} [} " 101 wa [ e
ng 114 ny 183 e | 18
(114 200 [ 7.1 ] {3 o | 1
4} F-7}
2190 19
119} 182
ng 18
1E4] 164
1% m
nst 19

September 15, ‘88



32. MAIN CONTROL BOARD (SS839)

I:ﬁ:x Part No. Description 2;::'::;
* C2068042 Main Coatrol Board 1
1 C2068C4E |[IC - TMM24128 AP-20 1

101 1101 0328 [Coannector Pin Contace

102 1102 2307 Connector - 20P

103 1102 2845 |Connector - 16P

104 1102 2846 Connector -~ 26P

105 1102 2852 [Connmector - 34P

106 1102 2853 [Connector - 4OP

107 1103 0740 |Connector - &P

108 1104 0412  [Socket - 28P

109 1204 1541 DIP Switch

110 1204 1542  {DIP Switch

138! 1400 0282 |Transistor - 25C2308

112 1401 0192 |IC - 4PA2003C

113 1401 0280 |Tramsistor - 2SB731

114 1401 0367 |Transistor - 25D635

115 1401 0611 Diode ~ 151588

116 1401 0807 |Diode Array

117 1402 0110 |Diode - VO&C

118 1403 0255 |LED - GL-3AR2

119 1407 0577 |IC - SN7406N

120 1407 0647 |IC - TCLO24P

121 1407 0658 IC - TC4051BP

122 1407 G972 IC - HD74LS42P

123 1407 0975 |IC - HD7407P

124 1407 0981 IC - TD62503P

125 1407 1016 |IC - UPDB2SSAC-S

126 1407 1026 |IC - SN74LS373N

127 1407 1151 IC - D-8085AC-2

128 1407 11S¢  [IC - UPDB279C-5

129 140/ 1837 IC - STK696ZH

130 1407 1838 IC - STK&97ZH

131 1407 1919 IC - TM498155-P2

65

Septamber 15, ‘88
l:lie.x Part No. Description 2;:::;::
132 1408 0115 IC - #PC339C
133 1408 0329 IC - MPC358C
134 1408 0418 IC - PSTS19A
135 1408 0471 IC - TCA95S
136 1408 0547 IC - NM2904S
137 1408 0592 IC - IR3702
138 1503 0028 |[Ceramic Oscillator - 6z
139 1600 1095 |Resistor - 1202 1/8W 5%
140 1600 1096 [Resistor - 1KQ IT+5%
141 1601 7367 Resistor Array - 3300
142 1601 7374  |Resistor Array - 4.7KQ
143 1601 7376 |Resistor Array - 10%Q +5% 1/8W
144 1601 7377 |Resistor Array - 1SKQ 5% 1/8W
145 1601 7378 [Resistor Array - 22KQ $5% 1/8W
146 1601 7404 |Resistor Array - 10KQ 1/ZW
147 1601 8147 |Variable Resistor - 10XQ 0.SW
148 1601 8157 [Variable Resistor - 100KQ
149 1604 0861 [Capacitor - 10u4F SOV
150 1604 0903 |Capacitor - 104F 35V
151 1604 1196 (Capacitor - 100u4F SOV
152 1606 0395 |Capecitor ~ 10PF S0V
153 1606 0997 (Capacitor - 1000PF SOV
154 1606 0998 |Capacitor - 0.01xF SOV
155 1606 1636 (Capacitor - 0.00224F 100V
156 1606 1627 |Capacitor ~ 0.0154F 100V
157 1606 1638 |Capacitor - 0.224F SOV
158 1606 1640 |[Capacitor ~ 0.033xF 100V
159 1607 0001 Coil - SN-8S-500
160 1611 4102V |Resistor ~ 1KQ 1/4V £5%
161 1611 4103 [Resistor — 10KQ 1/4T 15%
162 1611 4103V [Resistor - 10KQ 1/4V 5%
163 1611 4104V [Resistor - 100KQ 1/4W 5%
164 1611 4113  |Resistor - 11KQ 1/4W 5%
165 1611 4113V |Resistor - 11KQ £5% 1/4W
166 1611 4123 |Resistor - 12KQ 1/4T 5%




Index

No. Part No. Description 2;::nsi;
167 1611 4124 Resistor — [20KQ 1/4T £5%
168 1611 4133V |Resistor ~ 13KQ 1/4W 5%
169 1611 4151 Resistor -~ 1500 1/4T 5%
170 1611 4202 (Resistor — ZKQ 1/4T 15%
171 1611 4203 Resistor — 20KQ 1/4T

172 1611 4221 |Resistor — 2202 1/4T 5%
173 1611 4223 [Resistor — 22KQ 1/4T +5%
174 1611 4223V |Resistor ~ 22XQ 1/4V 5%
175 1611 4241 Resistor - 2402 1/4T 5%
176 1611 4262 JResistor - 2.4KQ 1/4T 15%
177 1611 4243 Resistor — 24KQ 1/4T 5%
178 1611 4244 |Resistor — 2409 1/4T 5%
179 1611 4302 [Resistor — 3.0KQ 1/4T £5%
180 1611 4332 Resistor ~ 3.3KQ 1/4T 15%
181 1611 4334 |Resistor — 330XQ /4T 5%
182 1611 4351 JResistor — 3602 1/4T 5%
183 1611 4362 |Resistor — 3.6XQ 1/iW

184 1611 4392 (Resistor - 3.9KQ 1/4T i5%
185 1611 4393 |Resistor - 39KQ 1/4T 5%
186 1611 4432 |Capacitor - 4.3Q 1/4¢

187 1611 4470V |Resistor — 47Q 1/4W 25%
188 1611 4471 |Resistor ~ 470Q 1/4T 15%
189 1611 4473 Resistor — 47KQ 1/4T 13%
190 1611 4513 |Resistor - S1KQ 1/4T

191 1611 4514 Resistor - S510KQ 1/4T 15%
192 1611 4562 |Resistor — 5.6KQ 1/4T 5%
193 1611 4683 |Resistor — 68KQ 1/4T 5%
194 1611 4752 {Resistor — 7.5KQ 1/4W 15%
195 1611 4752V |Resistor ~ 7.5%XQ 1/Z2W 5%
196 1611 4822 |Resistor — 8.ZKQ 1/4T 15%
197 1611 4823V |Resistor — BZKQ 1/4W 5%
198 1611 4824 [Resistor — B20KQ

199 1611 6102 |Resistor - 1KQ 1/2T 15%
200 1611 6331 |Resistor — 3302 1/2T

201 1611 6361 Resistor - 360Q 1/8T £5%

Index

m.

Part No.

Description

Q' ty Per
Assembly




33. MASTER PROCESSING CONTROL BOARD—LT

September 15, ‘88

CONVECTOR CAPACITOR
SYMBOL | I\OEX SYMBOL | INDEX SYMBOL | INDEX I SYMBOL | [NDEX SYMBOL | [NDEX SYMBOL | INDEX SYMBOL | INDEX SYYBOL | iNDEX SYYBQL | INDEX
0. N0, X0, X0, 0. 0. \O. X0, 0. . AR piR \O, N0, D, \G. NG, N0,
MOt 102 C400 146 €410 146 €424 146 4 146 C444 146 €434 146 464 143 C474 143
IN402 103 c401 146 il 146 €425 146 €433 146 €443 146 €455 146 C463 143
Y 104 €402 146 413 144 €425 146 <436 146 €446 146 436 Il C466 i43
V404 106 €403 146 4l 144 c427 146 c437 143 C447 146 c457 141 C467 143
{8403 103 C404 146 ci18 141 €428 146 €438 146 €448 146 €438 143 C468 146
C405 146 419 141 €429 146 439 146 €449 146 C439 143 C469 145
C(06 146 20 143 C430 146 C440 6 €430 146 €460 143 €470 145
€407 146 ci2l1 143 c431 146 Cidl 146 C451 146 c461 143 e Vh] 140
c408 146 42 146 €432 146 42 146 €432 146 €462 143 on 142
C409 146 423 146 €433 146 €443 46 €453 146 €463 143 8 ] 113
DIP SW 0100E IC
SYMBOL | INGEX SYMBOL | [NDEX SYMBOL | INDEX SYKBOL | INDEX SYMBOL | [NDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYUBAQL | INDEX
X0. N0, \Q, \Q, Q. N, N0, NO. N0, 0. NG, \g. NO. 0, N0, NGO, N0, N0,
pPS400 108 D400 110 D415 110 1C400 13 I1C410 194 1C420 128 1C430 114 1C440 112 1C450 126
0403 110 0416 110 1C401 121 1cd1l 123 €421 114 1C431 113 1C441 131 1C451 2t
D404 110 41?7 111 1C402 17 1c412 14 10422 13 10432 121 1C442 126 1C452 121
0405 110 0418 11t 1C403 125 1C413 118 1€423 121 1C433 133 1C443 126 1C453 121
TEST PIN 0407 110 0419 11 1C404 113 1C414 116 1C424 118 1£434 133 1C44 128 1C454 112
SYMBOL | INDEX D408 110 D420 1 1C405 116 1C415 118 {C425 17 €435 133 1C443 132 1€435 127
0. 0. D4l 110 0421 111 1C406 120 1C416 131 1C426 113 1€436 131 IC446 117 1C436 129
D412 10 0az2 lil 1C407 120 417 130 427 126 1C437 120 iC447 127 1C437 116
17400 101 0413 110 0423 111 1C408 120 1€418 128 1C428 132 1C438 120 1C443 117 1C458 113
TP401 i0l D414 110 0424 111 1C409 115 1C419 128 1C429 e 1C439 120 1C449 126 1459 118
colL OSCILATOR TRANSISTOR RESISTOR ARRAY RESISTOR TRANSISTOR ARRAY
SYBOL [ INDEX SYMBOL | INDEX SYYB0L { INDEX SYMBOL | I%DEX SYNBOL | INDEX SY4BOL | INDEX SYMBOL | INDEX SYMBOL | [NDEX SYMBOL | INDEX
N0, N0, NO. X0, N, NO. X0, Q. 5O, NG, NO. IR A\UR NG, AR NG \0. N0,
1C460 120 1C470 118 1C480 1 L400 147 0SC400 135 9400 134 RAY400 138 R400 148 TA400 109
1C461 132 IC4T1 117 (0% 1 RAY401 137 R401 | 136 TA401 108
1462 123 1C472 i25 (SOCKET) 107 RAY402 138 R402 136
1C463 122 1€473 116 1C481 113 RAY403 137 ®403 149
1C464 17 1C474 12 1€482 113 RAY404 139 R104 150
€465 126 1C475 120 1C483 124 RAY{0S 139
1466 i26 1C476 120 10484 124 RAY406 138
1C467 125 1c47?7 119 1C485 112 RaY407 138
1468 121 IC478 119
1C469 121 1C479 119




33. MASTER PROCESSING CONTROL BCARD-LT

September 15, ‘88

[r;lie.x Part No. Description 2;::‘“5?;
* C201 8069 |Master Procescing Control Board - LT 1
1 C201 8004 |IC - TMM24128 AP-20 1

101 1101 0328 |[Connector Pin Contact

102 1102 0813 |Terminal

103 1102 2845 |[Connector - 16P

104 1102 2853 |Connector - 4QP

105 1103 0507 {Connector -~ 6P

106 1103 051! [Connector -~ 11P

107 1104 0412 |Socket - 28P

108 1204 1543 |DIP Switch

109 1401 0399 |[Transistor Array

110 1401 0611 [Diode - 151588

111 1405 0168 |Diode IN 4003

112 1407 0536 |IC - SNTLLSSIN

113 1407 0539 |IC - SN741S0Q4

114 1407 0542 |IC - SN74LS00

115 1407 0604 IC - TC4049pP

lt&ie.x Part No. Description 2;::'"5?;
116 1407 0610 |IC - SN74LS32N

117 1407 0614 |IC - SN74LLS74N

118 1407 0621 |IC — SN74LSO8N

119 1407 0623 |IC - SN74LS175N

120 1407 0699 |IC - SN74LS161AN

121 1407 0700 {IC - SN74LS174N

122 1407 0744 |IC — SN74LS1S8N

123 1407 0760 {IC — SN74LLSI4N

124 1407 0762 [IC - DM74LS42N

125 1407 0774  |IC — SN741S393N

126 1407 0777 {IC - SN74LSIS3N

127 1407 0814 |IC — SN74LS!39N

128 1407 0816 |IC - SN74LS157N

129 1407 0817 |Ttlic - SN74LS279N

130 1407 0819 |IC - SN74LS366AN

131 1407 0887 |IC — SN74LS244N

132 1407 1149 |IC — SN74LS194AN

133 1407 1735 |IC - uPD4346C-15L

134 1408 0408 JIC — PSTSIBA

135 1503 0141 [Oscilator — CSA6.55MS11
136 1600 1094 |Resistor - 209 +10%

137 1601 7352 |Resistor Array - 4.7KQ
138 1601 7374 |Resistor Array - 4.7KQ
139 160t 7391 IResistor Array - 6802
140 1604 0983 |Resistor - 120Q 1/8W 15%
141 1604 1237 |Capacitor - 3.3uF

142 1606 0217 |Capacitor — O.1xF 25V
143 1606 0684 [Capacitor - 0.001«F 50V
144 1606 0693 [Capacitor - 220PF 50V
145 1606 0996 |Capacitor - 470PF 25V
146 1606 0998 |Capacitor - 0.01xF 50V
147 1607 C140 |Coil - Sbc - 05

148 1611 4102 |Resistor - 1KQ 1/4T #5%
149 1611 4222 |Resistor - 2.2KQ 1/4T 15%
150 1611 4472 |Resistor — 4.7KQ 1/4T 15%




34. MASTER PROCESSING CONTROL BOARD-A4 September 15, ‘88

ZONSECTOR RESISTOR ARRAY RESISTOR TEST PIN OSCILATIR JIP Sw TRANSISTOR ARRAY  DIODE VAR[ABLE RESISTGR
SYWEOL  [NDEX STWBOL | INDEX - . SYMBCL Ei.\csx ; SYMBOL ; INDEX | SYWBOL INDEX SYMBOL  INDEX SYWBOL ¢ INDEX : | SYWBOL CINDEX ¢ SYMBOL  INDEX
\O. NN \. AR A A N5o. N0 S L A (1 0.\ \0.
CONOL U 10l RAWOO ¢ 138 [ R4O0 S | TPSO0 100 | i OSCH00 135 | ; OPSAO0 , 107 i TAO0 | 108 || 0AO7 | 103 ! D27 . 109 ;
CM02 102 . RAWOL 137 T R4OL M7 | TPAOL 100 ' : S TMOL 108 () D408 109 1 D428 | 109 |
(8403 103 ¢ RAY402 © 138 ;: R402 | 136 | ———— ———————— | D416 | 109 | ; 0429 . 109 !
CN404 - 105 ¢ RAMO3 | 137 | RO | 136 | D417 | 109 ;. 0430 109 |
78405 104 0 RAYAO4 | 139 | R4 146 0421 ; 109 |, 0431 . 109 |

——e t i i i ' ! ! i
RS | 139 | RAOS ! u7 | b2 |09 | 109 |
| 13 | M3 10 | | o3 1109 |

b9 |} oy | 109 |
25 | 109 |, 0435 ;i 109 |
M | 109 | | ozs | |
.t
I
. 1 ' | 1 ! ' 1

l SYMBOL | INDEX ' SYugoL [lNDEl I} SYMBOL | [NDEX j SYMBOL | INDEX SYWBOL | INDEX SYMBOL | INDEX SYMBOL | [NDEX SYMBOL | INDEX SYMBOL | INDEX

I S R A R : ND, \0. %0, \D. NO, \O. N0, N0, 50, 10, A0, N8 N0, \G,

03T o109 Pt |ome l IC410 | 114 || [C420 | 127 || ICA30 | 112 )| lc440 | 130 |} 1c450 | 120 || 1ce60 | 132 | | tcd70 116

L0438 10 orcsor o120 | porcdll o122 b2l |3 31 | 120 | 1caar | 125 ;o151 | 120 || rcael o122 | | oeam 124

M3 . 110 | i ofc402 16 | ; IC412 ; 113 | 1422 | 102 || 1C432 | 133 || [c4d2 | 125 || tcas2 | 120 || tcae2 | 121 || lc4m2 115

I (I (17 120 | ICAI3 | 17 Qo143 | 120 || 1c433 | 133 |y otcaa3 | o127 || teasd Dornn D) orcae3 | oue | | 1047 11

| 4L fo10 ¢l 1cd0d 2 P oIc4d | 1§ | tced | ou7 o[ | re4sd | 133 | jo1csa4 | 132 ] tcase | 126 || tcaek | 125 | | 1cam 119

i " v i

P bz 10t IS 115 | | IC415 | 117 || 1C425 | 116 || IC435 | 130 | | fC4d5 | 116 | j 1c455 | 128 || 1c465 | 125 | | 1415 | 119

P D443 1 110 i IC406 119 | 1 IC416 | 131 |} IC426 | 125 || ICd36 | 119 || 1c446 | 126 || lca56 | 115 || 1ca66 | 124 | | 1c476 118

| B4 110 ;¢ oIceT U | ¢ ICAIT ;123 |y IC4ET | 182 g IC43T | 119 g IC44T | 1i6 | | ICdST | 1i2 || icé6T | 120 | | ICGTT 118

045 110 1, 1c408 L9 |, fCAI8 127 )} Ic428 | L6 | | ICA8 | 119 | | ICA8 | 125 |} ICASE | L7 || 1468 | 120 || (c478 | 118

——————— 1409 [4 | 10419 | 127 | 1029 | L3 || 1C49 | EIL [ IC4e | 125 | ) les9 | w9 f | o1ced | uT | ————
CAPACITOR TRANSISTOR

SINBOL | INOEX | | sweo | 1oex | | sweoL | repex SYMBOL | INDEX SYMBOL | INDEX SYNBOL | INDEX SYMBOL | INDEX SYMBOL | [NDEX SYHBOL !lNDEX
L (1 \0. N0, NG, NO. %0. 0, 0. 0. NO. N0, 50, X0, X0, NC. LU
i .

. ! ;

Loc4re C400 42 & | c410 M2 |} o0 42 || C430 142 | | c4d0 142 | | €450 42 | | c460 143 000 | 1M

£ (ROW)

! (SOCKET) ; 106 ; § €402 142 412 143 c42 142 432 142 42 142 452 141 €452 143
v 10480 112 i €40 142 41 141 €43 142 kK] 142 e 142 €453 141 Ci63 143
IC881 152 404 142 C4l4 141 €424

142 C434 142 G4y 142 C454 143 Cibd 142

t

boiceg2 123

!
{

1| | cdl 142 €411 142 ce2l 143 LK) 142 Cal 142 45t 142 C461 Q| —
:

i
|
C405 142 C415 143 425 142 C435 140 C445 142 €455 143 €455 14
10483 ; 123 ; @ C406 142 C416 142 €426 ! 142 C436 142 C446 142 C456 143 C466 « 144
- IR 42 1! Aan 143 vy | 2 37 142 47 - 142 €457 3 ——
L Ca08 M2 ! ocals 142 G428 ; 12 | ! €438 ; 142 : | C448 % 14 €488 143 -
- G912 )0 c418 143 49 2 . 439+ 142 i ' 449 ‘ 142 €459 143 i

€8.



34. MASTER PROCESSING CONTROL BOARD-—-A4

[;::x Part No. Descrigtion 2;::'{5?;
* C201 8002 |Master Processing Control Board - A4 1
1 C201 8004 IC - TMM24128 AP-20 1

100 1101 0328 [Connector Pin Contact

101 1102 0813 [Terminal

102 1102 2845 |[Connector - 16P

103 1102 2853 |Connector - 40P

104 1103 0507 {Connector - 6P

105 1103 0511 Connector - 1P

106 1104 0412 Socket - 28P

107 1204 1543 |DIP Switch

108 1401 0399 Transistor Array

109 1401 0611 Diode - 151588

110 1405 0168 Diode - IN4LOO3

111 1407 0536 IC - SN74LS51IN

112 1407 0539 IC - SN741S04

September 15, ‘88

I:Jie.x Part No. Description 2;;:“::;
113 1407 0542 |IC - SN74LS00

114 1407 0604 |IC - TCLOL98P

115 1407 0510 |IC - SN74LS32N

116 1407 0614 |IC - SN7LLS7LN

117 1407 0621 IC - SN741S08N

118 1407 0623 |IC - SN74LSI7SN

119 1407 0699 |IC - SN74LSI61AN

120 1407 0700 |IC - SN74LLSI74N

121 1407 0744 |IC - SN74LS158N

122 1407 0760 |IC - SN74LSI4N

123 1407 0762 |IC ~ DM74LS42N

124 1407 0774 |IC - SN74LS393N

125 1407 0777 JIC - SN74LS153N

126 1407 0814 |IC - SN74LS139N

127 1407 0816 1IC — SN74LS157N

128 1407 0817 |Ttlic - SN7LLSZ279N

129 1407 0819 |IC - SN74LS366AN

130 1407 0887 |IC - SM74LS24LN

131 1407 0891 {IC - SN74LS355AN

132 1407. 1149 |IC - SN74LS194AN

133 1407 1673 |IC - HM6264LLP-15

134 1408 0408 |IC - PBSTS1BA

135 1503 0141 |Oscilator -~ CSA6.55MS11
136 1600 1094 |Resistor - 20Q 15T 15%
137 1601 7352 |Resistor Array - 4,7KQ
138 1601 7374 |Resistor Array - 4.7KQ
139 1601 7391 Resistor Array - 680Q
140 1604 0983 |Resistor - 120Q 1/8W 5%
141 1604 1237 |Capacitor —~ 3,3uF

142 1606 0533 |Capacitor - 0.01xF 50V
143 1606 06BL |Capacitor - 0.001«F S0V
144 1606 0996 |[Capacitor - 470PF 25V
145 1611 4102 |Resistor - 1KQ /4T 5%
146 1611 422Z IResistor - 2.2KQ 1/4T 5%
147 1611 4472 |Resistor - 4.7KQ 1/4T 15%




35. A/D CONVERSION BOARD September 15, ‘88

CONTASY CONNECTOR TRAXSISTOR 0100E ZENER DI0OE IC VAR[ABLE RESISTOR
3Y480L | [NDEX SYMBOL | INDEX SYMBOL | INDEX SYNBOL | [\DEX SYu30L | INDEX SYNBOL | INDEX SIMBOL | INDEX SYNBOL | INDEX SYWBQL | INDEX
G, 0. Y0, 0. 0. \0. 0, 7. \0. 0. 0. \0. 0. N0, X0. \g N, ¥a,
7500 100 CN601 105 Q500 109 0600 110 79601 il 1€R00 113 1C610 122 10820 118 YR600 129
79501 100 8602 106 Q501 108 0601 110 1CE0L 115 ICB11 124
TPR02 100 %603 102 0602 108 0A2 110 10602 123 IC812 125
77503 100 C¥604 101 @603 107 0603 110 1C803 112 10513 118
£N605 104 8604 167 0604 110 €604 112 1C614 13
Cv506 103 0605 108 0605 110 1605 113 1C613 12
0606 108 0606 110 IC806 120 [C616 121
Q508 107 0607 110 1667 4t 1C817 17
8509 107 0608 110 1C608 124 1C518 118

10509 124 iCh19 116

CAPACITOR EsisToR

SYMBOL | INDEX SYMBOL | INDEX SYMBIL | INOEX SYNBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYNBOL | [NDEX SYMBOL | [NDEX SYMBOL | INDEX
0, 0. M. N0, NGO, 0. 0. AR 0. v, ¥J. 0. \g, AR 0. Q. 0. NG,

500 1z 610 131 €620 127 830 133 640 13 630 135 660 133 2600 154 3610 138
(80t 128 611 131 €62l 127 LX) 133 641 133 £831 136 661 133 1601 154 1l 132

502 131 612 131 622 130 (832 134 642 133 €852 133 1602 154 8612 45
€603 131 613 131 (623 129 633 133 (543 133 €633 133 £603 143 R613 163
(604 131 €614 131 €624 133 £634 133 0544 136 634 133 1604 143 w4 147
605 131 613 131 €625 13 (635 135 084S 136 633 132 1603 161 615 133
606 1531 6i6 11 €626 133 636 133 £646 132 CE36 133 606 158 R616 153
87 13t iy 17 e 32 8sn 13 80 13 0887 KK 2e07 43 8 133
7508 131 618 - 628 13 638 133 (548 133 (633 133 1608 161 8618 137
7509 i3l 619 127 €623 133 €839 133 {649 133 639 133 1609 149 1619 136

SYMBOL | INDEX SYMBOL | TNDEX SYNBOL | IvDEX SYMBOL | INDEX SYMBOL | INDEX SYNBOL | IXDEX SYMBOL | INDEX SYMBOL | INDEX SYNBOL | INOEX
\G. 0. 0. AliR NG, 0. X0, N0, \lIR NG, NG a. 0. ¥0. 0. Q. 0, NQ,

1620 151 R630 145 2640 151 R630 163 1660 163 R670 144 R630 146 650 151 R700 151
R621 15 R631 166 R641L 134 1651 140 2661 137 RETL 163 681 143 R691 131 R701 151
1622 isi R632 143 642 161 1652 166 R652 137 672 163 1682 143 1692 151 R702 12

623 13 633 143 643 150 2653 166 2663 143 R673 143 7683 143 %693 151 R703 111
624 40 534 181 K644 i66 634 137 1664 163 67e 154 R634 131 694 151 TN 143
RE2S 164 %33 134 645 40 635 166 R665 59 675 138 R683 151 93 151 793 162
526 161 %635 143 R646 131 R636 133 666 161 576 151 1636 151 696 113

627 161 W37 131 647 145 R837 166 R667 148 677 146 R637 1531 697 i3l
1623 i65 33 151 648 145 R633 133 R668 i60 1673 146 1638 1531 693 51
7629 o) 1833 i31 649 i3 659 139 663 131 %79 131 1689 151 7699 3%




35. A/D CONVERSION BCARD

h&t” Part No. Description 2;::.’;?;
* €201 B012  |A/D Conversion Board 1

100 1101 0328 Connector Pin Contact

101 1102 0845  [Terminal - 3P

102 1102 0903 Terminal -~ 4P

103 1102 0905 Terminal - 5p

104 1102 0907 Connector - &P

105 1102 2854 Connector - 40P

106 1102 3249 Connector - |6P

107 1L00 0366 Transistor ~ 2SC2812LS

108 1400 0382 [Transistor - 2SA1037KR

109 1400 0393 Transistor - 2SK1700

110 1401 0835 Diode - 155190

111 1402 0711 Zener Diode -~ RD4.7MB3

112 1407 1224 IC - DS0026CN-8

113 1407 1605  [Ttl - SN74LSISTNS

114 1407 1723 IC - TC40S52BF

115 1407 1724 IC - SN7LLS14NS

116 1407 1783 IC ~ SN741SOZ2NS

117 1407 1849 IC - M52672p

118 1407 1935 IC - TCLO66BF

119 1407 2052 IC - SN7LLS74ANS

120 1407 2081 IC - SH74LSO8NS

121 1407 2347 IC ~ SM7LLS161NS

122 1407 2348 IC - TC4OS01BF

123 1408 0322 IC - DACOOBCOLCN

124 1408 0562 IC - 4PCL082G

125 1408 0565 IC - pPC311G

126 1601 8145 Variable Resistor - SKQ

127 1604 1820 |Capacitor - 33uF 16V 120%

128 1604 1821 Capacitor - 100«F 10V $20%

129 1604 1822 [Capacitor - i0xF 16V 120%

130 1604 1855  {Capacitor - 4,7uF 25V +20%

131 1605 0226  [Capacitor - 1000PF SOV

September 15, ‘88
l:’ie_x Part No. Description 2;::,‘5‘{;
132 1605 0234  |Capacitor - 220PF 50V
133 1606 1139 |Capacitar - 0.01uF 120%
134 1606 1140 Capacitor - 0.1uF +80% -20%
135 1606 1450 [Capacitor - 10uF 50V
136 1606 1455 |Capacitor - 470PF 25V
137 1610 0017 |Resistor - 10Q 1/8T 5%
138 1610 0029 |Resistor ~ 33Q 1/8T 15%

- 139 1610 0033 Resistor - 68Q 1/8T t5%
140 1610 0035 [Resistor - 100Q 1/8W 5%
141 1610 0047 Resistor - 330Q 1/8W 5%
142 1610 0052 jResistor - 820Q 1/8 15%
143 1610 0053 |Resistor - 1KQ 1/8W £5%
144 1610 0055 |Resistor - 1.2KQ 1-8W 5%
145 1610 0060 |Resistor - 2.0KQ 1/8T 5%
146 1510 0061 Resistor - 2.2KQ 1/8W 5%
147 1610 0062 |Resistor - 2.4Q 5% 1/86W
148 1610 0064 Resistor - 3KQ 1/8W 5%
149 1610 0065 |Resistor - 3.3KQ 1/8W £5%
150 1610 0066 |Resistor - 3.9KQ 1/8W +5%
151 1610 0067 |Resistor -~ 4.7KQ 1/8W 15%
152 1610 0068 |Resistor - S5.6KQ 1/8W 5%
153 1610 0070 |Resistor - 8.2KQ 1/8T 5%
154 1610 0071 Resistor - 10KQ 1/8W 5%
155 1610 0072 [Resistor -~ 11KQ 1/8T 15%
156 1610 0075  |Resistor - 15KQ 1/8W 5%
157 1610 0078 jResistor - 22KQ 1/8¥ 15%
158 1610 0079 |Resistor ~ 272KQ 1/8W 15%
159 1610 0080 Resistor - 24KQ 1/8T +5%
160 1610 0081 |Resistor - 27KQ 1/8W 15%
161 1610 0085 Resistor -~ 47KQ 1/8W t5%
162 1610 0089 |Resistor - 100¥KQ 1/8¢W 5%
163 1610 0337 |Resistor - 510Q +5% 1/8W
164 1610 0512 |Resistor - 6.7KQ 1/8T 5%
165 1610 0513  |Resistor - 5,1KQ 1/8T 15%
166 1610 0537 |Resistor - S1Q 1/8T 5%




36. POWER SUPPLY UNIT September 15, ‘88

CONNECTOR CAPACITOR RECTIFIER Gi0DE
SYWBOL . NDEX | SMBOL INDEX  SYMBOL | INDEX  SYWBOL INDEX . SWLOL INDEX  SYSBOL INDEX  SYWBOL INDEX  SvBOL INDEX SYWBOL  INDEK
CoN ND PN N0 i} N0 AT i A 11} S0, . . S N LU A A0, \0,
oS0 103 a8 12 15 s 2 W9 3 W3 42 10 o8 24 201 116
oGz 104 €102 155 0 00 MBSz . 23 M8 o3 149 243 1§ —————— D102 116
€N503 105 .. 103 162 . 202 158 24 . 155 €24 139 . 24 . 161 244 6 D03 116
(FUD 106 ClO4 139 c3 155 215 155 0 25 138, 235 150 45 140 D04, 116
OS2 L C0s 18 W s, M3 6 I oo o139, o6 DI0S 14
CNS03 | 101 ¢ ¢ ‘ P ; P ' i : b P : : ,
i !%C106§1603§C205i147'51C217§1492513227;142;;&37;NO]gCZ-fI.;lSG‘ ;oDIOS 14
bocior f oS i oce | oug il ocas i M9l ocms ) w2 | 8 ) 1! cus | ow Lopior !ows |
U c8 | 5B c29 | o139 {) cz i M9 | om0 | 16 9 o9 oo o
oo § o163 | o209 |5 o0 o155 i) a0 | M0 il ocal0 i M9l 0 ;o161 Doz | w8
bl e |l ocw D el @ ol e ol cn | 151 | ' Dot | ms !
IL . i ‘ ,[ l { ! i i { H N
FUSE Ic coiL p TRANSISTOR RESISTOR
| SYMBOL | INDEX | | SYMBOL | INDEX | | SYNBOL | INDEX , ; SYMBOL |INDEX | i SYWBOL | INDEX | | SYMBOL [ INOEK | . SYKBOL [INDEX | | SYMBOL | INDEX | ' SYNBOL | INDEX |
1 ' . 1 H | ! i
) Wl ow [ fow | owoiiow | o R T T T T I B A T R A
o295 | us || ooms | w3 e | o | ;’ woboasgor L 7w fome i omon !l e |
o206 | us | oom7 | ey ——3) 2 ! opslion 3 i T @62 | WL ROZ | 136 || K03 | 179
0207 | 15 !| D218 | 113 = T A A ! e10 oM o T owor o109l mos | o8l reoq | o134
0208 | 120 || D219 | 113 podce | w5 ou Do oM T el ol no | o1 || Res | o
0209 | 14 0220 | 13 po1es o1 |t : @3 | 10 | mes ; 179 RO7 | 179
oo | ml] oo | ous oo | 109! | mor | 129 !0 w8 | 135
o211 | 14 @25 | 10| MY | 179 || RO | 179
212 | 14 G206 ; 10 ;| fmo | 11| k1 | 179 |
13 | 1 — i |13 RA2 | 179
L) U B M 7 01 180 | R2I3 ;179
SCR TRC T POTENT 10NETER
SWBOL | INDEK | | SWBOL | INDEK [ | SveBoL | INDEX | | svupoL {iwoex | | swmo |iwoex | | swesor |isoex | | svesor |owoex | | sweou | iwoex | | swmoy | 1woex
NO, | X0 NO X0 NO, 41] N0 11} LIk NO, D N0, Na. NO, | N0, ¥0. X0. N0,
Rere | 19 || meaa | 166 || mes | ms | owees | ower | mse | m || sw | ow2{| me | mil n sl wm | 13
RIS | 10 || k25 | 167 || 36 | 1661 | rus | i RST | 172 I 1] we | 13
RIS | 166 || k25 | oy oRan | ol owr | omoiyoms | {on 2
R1T | o115 || me2r | 10 | R2s8 | 169 |1 R248 | 167 | ! 9 | 165 | 2w | n 5
R218 | 166 ! R228 | 170 || K39 | 167 || RM9 | 163 || wed | 175 | i : L 15 6 |
i ! : i | SyMBoL ! INDEX i ' ;
RI9 ¢ 167 L k29 | 1% 1| R0 | 167 | RS0 | 16 ! R84 | 166 Woiow
;oR20 o169 Pcowz0 | w7 | oweat i 168 [y k251 | T | mess | 1R ‘ :
P2l |oam i) L 165 1 | R242 167 R252 | 167 | i R67 | 166 m 121 |
o2 C 6T 1| RZ2 L oae7 || Ra3 | 165 ) R2s3 | a2 i
© o223 68 ', R234 | 166 | | R4 | 178 || R4 ! 187




36. POWER SUPPLY UNIT

l;lée.x Pare No. Description 2;;:.'2:;
* C202 §353 |Power Supply Unit 1
I C200 8306 |(Transformer - T2 1
2 C200 8307 |(Transformer - T3 1
3 C200 B308 [Coil ~ L2 I
A C200 8309 (Coil - 13 1
S C200 8310 |Traansformer - 2 1
6 C200 8311 (Transformer - 1 1
7 C200 8314 [Vhd Harness 1
8 5205 5546 |Transformer 1

101 1102 0901 [Connector

102 1102 3240 |Connector - 4P

103 1102 3241 |Connector - 3P

104 1102 3242 |Connector - 2P

105 1103 1023 [Connector - 9P

106 1104 0351 [Fuse Holder

107 1107 0516 {Fuse - 8A

108 1201 0061 SN Coil

109 1400 0291 [Transistor - 25A1020

110 1400 0311  |Tramsistor - 25C1740

1 1401 0374 |Transistor - 25C3520LF113

September 15, ‘88

l:::x Part No. Description 2;::“’5:;
112 1401 0407 |Tramsistor - 2SC3714

113 1401 0821 Diode - 155133

114 1401 0822 |Diode - 1SS137

115 1402 0517 Diode - 10DF2

116 1402 0534 |Diode - 10DF6

117 1402 0571 [Diode - S241CA20

118 1402 0699 |Diode - FML22S

119 1402 0741 Diode - KPGO6D

120 1402 0742 |Diode - SB8BO-OSH

121 1404 0157 [Diode - Snr — 221KDl4

122 1405 0122 |Thyrister — SP4M

123 1405 0172 {Thyrister ~ BCRIOAM BL - A - B
124 1405 0185 |Transistor Array - FbpcB04
125 1408 0104 |IC - TA78012pP

126 1408 0308 {IC - TL321CP

127 1408 0344 |IC - 4PCLIL

128 1408 0612 |IC — AN78M12

129 1600 0547 |Resistor - 47KQ #5% W

130 1600 0663 |[Resistor - 3.3Q 3T

131 1600 0877 |Resistor - 4.7Q 2T

132 1600 1038 |[Resistor - 1Q 5T & 5%

133 1600 1131 [Resistor ~ 2.2Q ST

134 1600 1160 |Resistor - 100Q 5T

135 1600 1161 Resistor - 150Q 15T

138 1601 1293 [Resistor - 472 (T

137 1601 7473 |Resistor Fuse - 0.4A

138 1601 8234 |[Variable Resistor ~ 1KQ 0.W
139 1604 0996 |Capacitor - 1OMF £20%

140 1604 0997 |[Capacitor — 22«F 2V

141 1604 1198 |[Capacitor — 4704F DC 35V
142 1604 1200 |Capacitor - 1000«F 10V

143 1604 1244 |Capacitor - 474F 25V

144 1604 1378 |Capacitor - IMF 30V

145 1604 1487 |Capacitor - 8204F 200V

146 1604 1508 I[Capacitor - 10004F 35V




lnitx Part No. Description 2;::.5:;
147 1604 1859 [Capacitor - 33004F 16V
148 1605 0106 |Capacitor - 220PF 500V
1.9 1606 0217 |Capacitor - 0. 1uF 25V

150 1606 0385 |Capacitor - 0.0474F SOV
151 1606 0503 [Capacitor - 0.0033MF 50V
152 1606 0658 [Capacitor - O.14F SOV

153 1606 G897 |Capacitor - 0,224F 50V
154 1606 0915 |[Capacitor - 1GOSF S0V

155 1606 0930 |[Capacitor - 2200PF 500V
156 1606 1005 [Capacitor - 0.001xF SOV
157 1606 1015 [Capacitor - 47COPF SO0V
158 1606 1016 |Capacitor - OCOPF 500V
159 16066 1121 |Capacitor -~ 0, 1xF 25V

160 1606 1167 [Capacitor - 1000PF 2XV
161 1606 1178 (Capacitor -~ 0.014F 50V
162 1606 1476 |Capacitor - 0.224F 250V
163 1606 1508 iCapacitor - 10000PF 500V
164 1607 0106 |[Coil - Sbc - 23

165 1611 4101 [Resistor - 1002 1/4T 5%
166 1611 4102 |[Resistor - IKQ 1/4T 15%
167 1611 4103 [Resistor - 10KQ 1/4T $5%
158 1611 4104 |Resistor - 100KQ 1/4T 5%
169 1611 4121 Resistor - 1209 1/4T 5%
170 1611 4152 |Resistor - 1.5KQ 1/4T 5%
171 1611 4153 |Resistor - 1SKQ 1/4T 5%
172 1611 4223 [Resistor - 22KQ 1/4T 5%
173 1611 4332 [Resistor - 3.3KQ 1/4T 15%
174 1611 4432 |[Capacitor - 4.3Q 1/t™

175 161% 4471 (Resistor - 470Q 1/4T 5%
176 1611 4562 [Resistor - 5.6KQ 1/4T £5%
177 1611 4682 |Resistor - 6.8KQ 1/4T 15%
178 1611 4822 [Resistor - 8.2KQ 1/4T £5%
179 1611 6100 |Resistor - 10Q 1/N

180 1611 6101 [Resistor - 100Q 1/2T 5%
181 1611 6224 |Resistor - 220KQ 1/ZW +5%

T3A .

Index

No.

Part No.

Description

Q’ty Per
Assembly




'37. AC DRIVE BOARD

CONNECTOR 0ISE KILLER CAPACITOR pI00E FUSE oL
SWNBOL | INOEX | | SYMBOL | INDEX | | SWBOL | INOEX | | swuBOL | NOEX | | swieoL | woex | | swesor | gk
0. | ) N | . | s N, | N, N, | N
tN301 102 CR301 121 301 123 0301 113 Fu301 107 L3o1 124
CN3G2 105 CR302 121 Qo2 | 122 0302 113 L302 124
CN303 | 106 | CR303 | 121 ' 0303 | 113
CN304 104 CR304 121 0304 113
305 103 CR305 121 0305 113
PHOTO THYRISTOR
cR3l6 | 121 0306 | 1l4
CR307 121 0307 113 SYMBOL | INDEX
CR308 121 NO. X0
PC30L | 117
TRANSISTOR RELAY RESISTOR st ZENER D100E IR
SYMBOL | INOEX | | svuBoL |woex | | swBoL | woex | | swsou | oex | | swmoL | woex | | sweot | 1voex |
0. | w0 M. | KO, ") . | 0. 0. | w0, W | w0 |
030t | uy | eaor | 109 || R3or | u9 |y osmor | ue || wdor | us || mwesor | ns
Q302 112 RA302 110 R302 120 ' ' '
RA303 109 R303 126
RA304 109 R304 125
RA305 109
RA306 108
RA307 110

.

September 15, ‘88



37. AC DRIVE BOARD

Ind »
:k:‘ Part No. Description gsxns‘lz;
* C201 8057 AC Drive Board

1

September 15, ‘88

l:lie.x Part No. Description R;xmﬁ;
102 1102 0919  Connector - 12P

103 1102 0958 [Connector - 2P

104 1102 1048 |Pin Housing - Mate-N-Lock
105 1103 1388 [Connector - 7P

106 1103 1493  [Connector

107 1107 0389  |Fuse ~ 25A

108 1208 1041 Power Relay - DC24V

109 1208 1265 |Relay - DC24V

110 1208 1246 |Relay - AC100V

11 1401 0289 |Transistor - 25C2749

112 1401 0366 {Transistor - 25D799

113 1401 0611 |Diode - 151588

114 1402 0110 |Diode - VO&C

115 1402 0426 |Zener Diode - RD12FB2
116 1402 0646 |Diode — S5VB20

117 1403 0222 |Photo Coupler - EE CF1
118 1404 0143  |Varistor — SNR221KD-10
119 1600 1138 |Resistor - 19 5T +10%
120 1600 1139 |Resistor - 6.8Q 5T t10%
121 1602 0978 [C & R - 0.1«F 120Q

122 1604 1196 |Capacitor - 100uF SOV
123 1604 1534 Capacitor - 100uF 200V
124 1607 0001  [Coil - SN-85-500

125 1611 4511 JResistor - S10Q 1/4T 5%
126 1611 4911 |Resistor - 910Q 1/4T 15%




38. THERMAL HEAD DRIVE BOARD September 15, ‘88

IC CAPACITOR RESISTOR ARRAY RESISTOR DIODE ARRAY CONNECTOR

H i ' ! o i | H

| SYMBOL |INDEX | | SYMBOL | INDEX | | SvwBOL |INDEX | | svusoL | 1v0ex | | swBoL | rvoex L1 svweoL | Inoex | | SYSBOL | IVDEK | | SYMBOL | INDEX

. N0, P N0 | MO NO. NO. - oNO. P YO NG N0. MO . MO A 1] N0, N0,

! ! ] !

et |10 C1 113 C11 113 ca1 [ 14 ||l 109 i | R 118 R1L U7 | o0 | 103

Fo1c2 106 c2 113 C12 114 RA2 110 RZ 120 RI2 by CN702 103

|13 108 c3 113 €13 114 RA3 111 R3 119 R13 17 Cx703 103

| 1c4 107 c4 113 C14 114 R4 120 R14 17 CN704 103

| 165 106 S 114 s 114 RS 120 R1S 117 CN705 104
6 112 C16 114 R6 115 CN706 102
c7 113 C17 114 R7 116 Cu707 100
c8 112 C18 114 R 122 CN708 101
9 113 C19 114 R9 121 :
C10 113 €20 114 R10 118




38. THERMAL HEAD DRIVE BOARD

September 15, ‘88

l:;it.x Part No. Description 25:;‘5:;
* C201 8032 Thermal Head Drive Board 1

l&c:x Part No. Description g;::mit;
100 1102 0917 Pin Housing - IIP

101 1102 1055 Connector - 2P

102 1102 3240 |Connector - 4P

103 1103 0832 |Connector - 7P

104 1103 1022  [Connector - 5P

105 1407 0577 IC - SN7406N

1C6 1407 0760 |IC - SN74LLSI14N

107 1407 0821 IC - SN7407N

108 1408 0356 IC - NIM2903D

109 1601 7348 Resistor Array - 470Q 1/8W t5%
110 1601 7352 |Resistor Array - 4.7KQ
111 1601 7374 Resistor Array - 4.7KQ
112 1604 0983 {Resistor - 120Q 1/8W 15%
113 1606 0533 |Capacitor - 0.01x4F 50V
114 1606 0684 [Capacitor - 0,001uxF 50V
115 1611 4105 |Resistor - 1KQ 1/4T 15%
116 1611 4124  |Resistor - 120KQ 1/4T 15%
117 1611 4201 Resistor - 2000 5% 1/4W
118 1611 4301 |[Resistor - 300Q 1/4T 5%
119 1611 4303 [Resistor - 30KQ 1/4T 15%
120 1611 4362 |Resistor - 3.6KQ 1/4W

121 1611 4392 |Resistor - 3.9K2 1/4T £5%
122 1611 4472 [Resistor - 4.7KQ 1/4T 15%




39. MAIN HARNESS (SS830) Soptember 15, ‘88

12t
108

13
:82 [E\:NOI ”??ICNIOGI ICM05| .

118 |CN _l fcn]isz
}88|cm|3 Ilg‘éig?’a

135

113
129 :gg lCN“O'I Em IO]
103

129
103

CN|138
104112
135 [enizs 3

a7 [enmi ]
I?.Si I
|
109{CNIES 2%

125
I33|CN 109 CM
m \m CN i2
125

109 ICN!ZOl
i0efcnizs] 130 o) |

128 |CN
106 |9

13 12 120 9
,ogcunﬂ 162 CNH.’TI ,ozﬁms I|°||CNIZ4J @:?3 125 iz 126 (3, 128fcn
I I l IOGI I ‘lzz—l

i24
106 ISNSOEI

130 130 [CN 136
106 |CN305 1067 138 Ef!'°°3l

134|CN
113 510

1
133 [cnso3]

@ trwn
+



39. MAIN HARNESS (SS830)

l:‘ifx Parc No. Description 2;:::;‘1:;
* €206 8092 |Main Harness 1

101 1100 1148 [Terminal

102 1100 1149 |Terminal

103 1100 1169 (Fastening Recepracle

104 1100 1182 |Socket - Mate-N-Lock

105 1100 1190 [Socketr - Mate-N-Lock

September 15, ‘88

Ir&ifx Part No. Description 2;::',57;
106 1100 1204  [Socket - Mate-MN-Lock
107 1100 1205 {Terminal

108 1100 1206 |Socket -~ Mate - N - Lock
109 1100 1249 |Receptacle Terminal
110 1100 1327 |Contact

111 1100 1328 |Contact

112 1100 1348 [Pin Contact

it3 1100 1374 |Terminal

114 1100 1433  |Pin

115 1100 1530 |Pincontact

116 1100 1531 Pincontact

117 1100 1532 |Pincontact

118 1102 0185 [Connector - 4P

119 1102 1250 [Connector - 2P

120 1102 1258 IConnector - 2¢

121 1102 1376 |Connector - 6P

122 1102 1377 |[Connector - 5265-7P
123 1102 1379 {Connector — 9P

124 1102 1426 [Connector - 3P

125 1102 1620 |Connector - 3P

126 1102 1629 [Connector - 10P

127 1102 1633 |[Connector — 4P

125 1102 1834 |Connector ~ SP

129 1102 1691 |[Connector - 3P

130 1102 1692 [Connector - 2P

131 1102 1749 |Connector - 6P

132 1102 1912 iConnector - 4P

133 1102 1966 |Connector - 4P

134 1102 2435 [Connector - 6P

135 1102 2436 [Coanector - 12P

136 1102 3243 |Connector - 3P

137 1103 0658 |[Connector — 4OP

138 1103 0661 Connector

139 1103 0662 |Connector - 20P

140 1103 0664  [Connector — $F3C-10D-2.54C-3




40. MAIN HARNESS (SS810) September 15, ‘88

122
140 03
"2 ICNIOGI ICNIOSI

130 2
104 . 104!12
108 enizs tok] etz 123wz

123 cmon]:??[f_m 10|

130
104

y.Se
y AN J B

g WOI s

B < 1enl H 89 Chli2e

% o pRY wm\‘»?‘s = -
SE 1ok [enizs ' =¥|CN'°°5I T

. T“E. | 130

104

131 i21 121 12 el N
106 [ON114] 53 [ennis | 1B3lcns 1188 cmas) cunssy 127

mii iESCh
ﬁllo 1os|cni2! | 15e|cnsor -.os!,‘_i‘,i

125
106 |cN903

131 131 |cn
16 fensos] 106 |17 14 |ciioos]

135

N
H3 510
123 |cu503|




40. MAIN HARNESS (SS810)

I;f;:x Part No. Description g;;:aii;
* C201 8292 |Main Harness 1
- ﬂ‘{;

¢ oM
101 1100 0290 Fastening Receptacle
102 1100 1148 Terminal
103 1100 1149 [Terminal
104 1100 1169 Fastening Receptacle
105 1100 1190 Socket - Mate-N-Lock

81

Septamber 15, ‘88
Ia‘:‘ Part No. Description 2;:;5?;
106 1100 1204  [Socket - Mate-N-Lock
107 1100 1205 |[Terminal
108 1100 1206  [Socket - Mate - N - Lock
109 1100 1249 Receptacle Terminal
110 1100 1327 |Contact
1t 1100 1328 |Contact
112 1100 1348 [Pin Contact
113 1100 1374 {Terminal
114 1100 1433  |Pin % ®
115 | 1100 1530  |Pincontact \) °
116 1100 1531 |Pinc~ “
117 | 1i00 1537 \{ \
118 117" ?\, .«e Housing
1e p? .unnector - 4P
ﬁ .«20  [Connector - 2P
@Q 1102 1258 |Connector - 2P
122 1102 1376 Connector ~ 6P
123 1102 1377 |Connector - 5265-7P
124 1102 1379 |Connector - 9P
125 1102 1426 Connector - 3P
126 1102 1620 . |Connector - 3P
127 1102 1629 |Connector - 10P
izs 1102 1633 Connector - 4P
129 1102 1634 [Connector - SP
130 1102 1691 |Connector - 3P
131 1102 1692 |[Connector - 2P
132 1102 1749 Connector - 6P
133 1102 1912 [Connector - 4P
134 [ 1102 1966  [Connector - 4P
135 1102 2435 |Connector - 6P
136 1102 2436 Connector - 2P
137 1102 3243 |Connector - 3P
138 1103 0658 |Connector - 4OP
139 1103 0661 . |Connector
140 | 1103 0662 (Connector - 20P




41. AC HARNESS September 15, ‘88

16 1S :?:3 103
107 107 11
? [cnzogd [cnsos] [enaos
I [cniza
CNinae
311 105
101 101
e = 13 o310 110 10
106 108
M
Hne =
106
‘/_—1“9
120 |cn T~ 106
122 %01
‘ H2 ICN
104
125 [cnsoz
102
106 T~
188 1
101 101
110 110 106 106
18 118 102



September 15, ‘88

41. AC HARNESS
l;\::x Part No. Description 2;::‘“5;;
£ 3 C201 B287 AC Harness 1

h;ltcl:x Part No. Description ‘Q\;;ZQET;
101 1100 0280 |Fastening Receptacle
102 1100 0858 |Receptacle - 6.35x6.35
103 1100 0885 |[Fastening Receptacle - 220/240V
104 1100 0916 |Pin - Mate-N-Lock

105 1100 1149 |[Terminal

106 1100 1168 |[Fastening Receptacle
107 1100 1190 |Socket - Mate-N-lock
108 1100 1531 Pincontact

109 1102 0086 [Seeve ~ 250

110 1102 0094 Receptacle Housing

111 1102 0321 Insulation Sleeve

112 1102 0782 |Connector - 4P

113 1102 1258 Connector - 2P

114 1102 1259 |[Connector - 3P

115 1102 1350 |Connector - 5239-2P
116 1102 1351 |Comnector - 3P

117 1102 1377 |Connector - 5265-7P
118 1102 1408 |[Receptacle Housing

119 1102 1691 |Connector - 3P

120 1102 3235 |Connector - 3P

121 1102 3236 |[Connector — 2P

122 1104 0462 |Socket




42. DECAL AND DOCUMENT

September 15, ‘88

3

R

| Paper
. Separator.

;. Set both levers
to same
position.

=

-

CEE—

thick
paper

Cloatr e thesmrgi Pae,ud 4%0er seyeur,
MECOME Mggter 1ol

N
.
%', .
’ ,'
. .
.
LR
PR
4 “
S,
R
R

T PLI U the Teyer

r———
2 Loosen ihe screws on Doth ends
of rubber 1oiler

J Take out the rubber roller holting
both ends of the roller horzontally

4 Wipe the sunace of the thermal
head several tmes with a dry clot
and special Cleaner suppriod

5 Replace roiter

Fhermal Head Cleanir@

2 Tames Ot e nend st mi

Fermces e Mangers L DO gy
Afie Hanges O New moaster ol

3 Replice new muaster ol 1t dlustat
1

4 Insert leading ¢oeg Of master unc
rott and pull down the lever

5 Press the master Cut button

/

6 Remove the cuft of place
Carton remove complelety to avol
master relleeds.

L J

. J




42. DECAL AND DOCUMENT

September 15, '88

Master Cut Button.

12

Drum rotation
button.

10

Printing density

Standard

Darker

13

Push to open

the master eject unit

11

14

‘'Warming lights.

PESE

*

Ny o CGCCCC =

m oA

t d

“

VP L Oets  tosn® 13O adl Mg t8-9¢
Hovi o @ S LAMRed DBtah YT (4o, e swtief bay

Harlor Moriuw) Gow awwu luss Lass

NN 0@ vt eyt Lol w0id MG @ Ny jemenent PG
Fon (P11 The 1000t by # e [ian & Ta B ) INe Wim
s her it 1dahn Inidhor ababe totarmus) &

1 URen T n32tef WY it Au] 100 Ba JhveTend raper
e the Aum ahis (4810 e Buwn fulehin Lufiun
20 Pee e 13 M pugat Per (ol NS el Ll nay Do

1 hwed W iR PANSE rrh AP Y 08 Lt (ol "ade;

Opert 1ha nastor Pme] Lnd wd 1eninng ha usned inauter
Presy imnol b8y W I spmesy mBvler 14 AP K T8 Bum
AR 10t TRS (B s 3T el W AT er

Ugart s uesde! ome ¥ wsl Bl tonte cn e pimuned Dager
Prass toaed buy

Crord wngwial v LGNy o o3 aeet TANE Lingd@r o8 S0y try
1 ] ot o ¢

Lot Pem covanles hdt

[ e P R S

1t Hmtvme: 102 M tor. u.dwle Ra tugiter wpmt Loe

P vam TRG e W o ) 104 1u 1B ] Crdiom Mo
LRt s W - 8rfuy] i d e saupinal TARIa e HEAT « Vops .w\-

WAt @0t 2 e AL E LAt PR L AT e Cul teen
[

Cadie Boan oo Leed

SO Ihe ey Lommiles

ertw. £ 01 B Q2 e el fig.eT 0 e Fi e Paate
R R AT aad

Drum unit
replacement.

Clac s d Vs gown Lomg of the Dium
et aheng Ladine 19 bt

B e goon lamp 1, ARt Wt Ligare
¢ Chnem b juets Wz BudiOn wndd

Prdt st e M LA by SQuUBelny
e 1eitara hardiy

Pk e 1) U8 e dnare el cimieg
P dsts Desboing Hogs o m sk
st Mg st hernly @M by e
he bt

| Pudt Gimn Bar h AnlGee

2 Tane (g e 1nad nb PG
@ M e e Moke wee Be
gsie of w b LeAQR M LD
My mrneird w0 e Quads

Lt w0 N v heicior




42: DECAL AND DOCUMENT September 15, ‘88

15 16

( How to Open and Clase the
onginal table.

17 18 19

2
A% On Off o Open carefully

«8'2%X14
, e 5’1 X1t
1 Lift release lever. 'Q’

e5'2%8":

2 Slide the original table to

the ¥ mark.
i 0
3 To rdturn the original table, e
slide conpletely to the right. e5'2%8";




42. DECAL AND DOCUMENT Sentember 15, ‘28

20 21 22

"

(How to operate)

N
RIGOH

PRIPORT

Machina ©Cpen the fsed board and
preparation icad psper.
©Set he detivery ay

OPERATING INSTRUCTIONS

|
|
1
1

(How to remove the drum.)
18 e () 2ra @ ot Aevew Raneve £ GUR By RANG NG $88 A

(R @rechgn of vew

®

RICOH COMPANY, LTD.

[ s
LY X\

D




-

42. DECAL ARND DOCUMENT Septesnber 15, ‘88

22 "PRIPORT SS 1
| OPERATING GUIDE _| i o Spscs i
21.Set Up the Machines

2t Set the paper dehivery table T Wher uteng Daner sMadker than
B e g e e, e AL LTI sulw rane the amas
FRIDwe evnd Didte

o

2. Printing

Insert ors dow 2) Enter the dasiwed number of 3} Adpust the image position
v torsginai face " prints, then press the Master using the image Pasition hey.
Making O kev.

T Stack pipee oo the pIper

TaDie

et "}Wki
R S ) - [

N\

®OTE) &oTe)

® Bring tre paper feed 30¢ © Posuon the 1de Dlates at & Ponbon the end plats for the (NOE:) -
plates kghtty » CONTICE with the Croper DIper .2e pNNBng Pacar uze. utng the @ Afmr one sheot s dehvered, chech
the paper scale on the tadle the image sosibon O gcmmc%pmmw;:a;w

13. Troubleshooting!g

f replacement"

" Wmeovcéw 2) Whan the L) indicator
ndrcaticn [ - bheks. blinks.
~ : Tigwr W iwowy o Press the Drum Ratating button 4  Remcve the drum unit from the

! T Grgan e G a SE s ogeaer T, i A e a | Orgeailiatesd FrvEem o tmowenr * undi the beeper sounds machine whie hoking the
! 3 _front Caver . (1% B . Stach i R : :,m‘:.“m % +G 'p”“‘ ot C- B aid
L M beciune 3| TS — o
; : :
Ut | [ R ] L H o C  mmmiammcon | P v P |Mawiaeec | o
: Ty T T %)+ O | Replace nk carmnoge | :
i i .!L:j STTem - ; B+ E | PacerWragong Note 2. How 10 re-a2art pnnt fen
i i o F e e—— i . Preas the Maswr Malung QO key when

Note t memﬁcm“ lOlun'Uu > A S+ Cor 34+ F bhnk d

g the ) pager

Prezs the Prnt Surt [ Ley when iy + 8,
NeE WoEsBor As Gk

'ﬂ'#E'G) [#+evBO

5 Setihe drum on the drum rail
mside the macrune after
removing the jammed paper

2 Close the front cover

s

3 Pullthe drum look lever to the
front sude. 1o relcase the drum nto the machre
ek

-
*  Ifaservcecode (E-Q1 —E-Q7}
g 3 dr3plaved i the counter, call
wour Sedler and teil hum which
code 3 displayed

bow atter dapanng of the
Masters qrected into the
bos
(& Chech the motafanon of
€ Cosereals the master eect boe

Mount this sheet in near the

machine where it can be easily ERU@@[}U
referenced.




42.  DECAL AND DOCUMENT

laifx Part No. Description 2;;Zmi§;
] C203 2453 Decal - Paper Feed Table 1
2 C203 2716 Decal - Paper Size - LT ]
2 C204 2718 Decal - Paper Size - AL 1
3 C203 2728 Decal - Paper Separator 2
4 C203 2729 Paper Exit Decal 1
5 C201 2461 Decal - Main Switch 1
) C201 2462 |Decal - Original Table !
7 C203 2709 Decal - Master Setting 1
8 C201 2542 Decal - Thermal Head Cleaning 1
9 C203 2759 Master Cutter Decal 1
10 C201 2545 |Density Decal 1
11 C203 2737 Paper Feed Decal 1
12 €203 2742 Decal - Drum Operation 1
13 €203 2731 Decal - Master Eject Open 1
14 €201 2536 Decal - Replacing Drum Unit 1
15 C203 2736 |Decal - Original Table 1
16 C202 2408 |Decal - ADF 1
17 C202 2430 |Decal - ADF ON/OFF 1
18 C203 2733  |Decal - Scale (LT) 1
18 C201 2533  [Decal - Original Level (A4) 1
19 C203 2735 Decal - Open Carefully 1
20 C206 2732 Decal - How To Operate (SS830) 1
20 C201 2732 Decal - How To Operate - LT 1
20 C201 2718 Deca! - How To Operate - A4 T
21 C201 2543 Decal - Drum Caution 1
22 C206 8600 |Operating Instructions - English(SS830) b
22 C201 8600 |Operating Instructions - English(SS810) 1
23 C206 8630 Operating Guide - English (5S830) 1
23 C201 8630 |Operating Guide — English (SSB810) ]

September 15, ‘88

Iudex

No.

Part No.

Description

Q'ty Per
Assembly




43. ACCESSORIES AND SPECIAL TOOLS September 15, ‘88

10 11 12

|

i
I

K X
I el




43. ACCESSORIES AND SPECIAL TOOLS

Pdes | pare Mo Description Gy ber
1 C200 3153 |Original Tray Collar 1
2 C200 3158 Original Tray 1
3 0573 O0LOE [Hexagon Headless Set Screw - M3xi 1
4 C203 3075 |Original Exit Tray 1
S 0803 0017 |Knob Screw - Mix65 1
6 C201 3020 |Left Bracket - Original Tray 1
7 C201 3023 Right Bracket - Original Tray 1
8 C201 4005 Master Roll Flange 2
9 C201 8730 |Therma! Head Cleaner 1
10 C200 9002 Image Shifting Guage 1
I C200 9001 Drum Guage 1
12 9999 2131 Test Chart 1
13 €505 2031 Decal - Drum Case 1
14 C505 2156  {Drum Decal - Black t
14 C505 2151 Drum Decal - Red 1
14 €505 2152 |Drum Decal - Blue 1
14 C505 2153 Drum Decal - Green 1
14 Cs05 2154 Drum Decal - Brown 1

81 *

September 15, ‘88
[:;ci’e.x Part No. Description 2;::.“57;




	SS830 PARTS LOCATION AND LIST
	Exterior
	Frame
	Drive Section I
	Drive Section II
	Paper Table
	Paper Table Drive
	Paper Feed Table and Paper Separation Roller
	Paper Separation Roller
	Paper Feed Drive
	2nd Feed Roller
	2nd Feed Drive
	Press Roller
	Paper Delivery I
	Paper Delivery II
	Delivery Table
	Drum Section I
	Drum Section II
	Drum Section III
	Plotter/Master Feed Section I
	Plotter/Master Feed Section II
	Plotter/Master Feed Section III
	Master Eject Section I
	Master Eject Section II
	Electrical Section
	Scanner Section I (SS810)
	Scanner Section II (SS810)
	Scanner Section I (SS830)
	Scanner Section II (SS830)
	Scanner Section III
	Scanner Section IV
	Editing Control Board
	Main Control Board
	Master Processing Control Board - LT
	Master Processing Control Board - A4
	A/D Conversion Board
	Power Supply Unit
	AC Drive Board
	Thermal Head Drive Board
	Main Harness
	Main Harness (SS810)
	AC Harness
	Decal and Document
	Accessories and Special Tools


